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TEST REPORT CERTIFICATION
Applicant : Elitegroup Computer Systems Co., Ltd.
Manufacturer : Elitegroup Computer Systems Co., Ltd.
EUT Description : 7" Pocketable Pad
FCCID : WL6TB71A-W
(A) Model No. : (1H)MICA-07.........
(2)TABLET TB71......
(B) Serial No. : N/A
(C) Brand : (1) ADVANTECH (2)ECS
(D) Power Supply DC 3.7V (Battery) or DC 5V (USB)
(E) Test Voltage : AC 120V, 60Hz

(Via Docking Power Adapter)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C & E, Oct. 2013

(FCC CFR 47 Part 15C & E, §15.205, §15.207, §15.209 and 15.407)
AND ANSI C63.4:2003

FCC 14-30

The device described above was tested by AUDIX Technology Corporation to
determine the maximum emission levels emanating from the device. The maximum
emission levels were compared to the FCC Part 15 subpart C & E limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with
the requirements of FCC Part 15 standards.

This report applies to above tested sample only. This report shall not be reproduced in
part without written approval of AUDIX Technology Corporation.

Date of Test: 2014. 05. 02~ 06. 25 Date of Report: ~ 2014. 06. 25

produser: .o )il
(Tina Huang-’ﬁdmi;ﬂstratnr}

Signatory : - -
(Ben Cheng/Mana

1=
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1. DESCRIPTION OF REVISION HISTORY
Edition No. | Date of Revision Revision Summary Report Number
0 2014. 06. 25 Original Report. EM-F140296

AUDIX Technology Corporation

Report No. EM-F140297
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product 7" Pocketable Pad

(HMICA-07......... (2)TABLET TB71......

(The “.” in the model name canbe 0to 9, Ato Z,ato z,"-"," ",
Model Number "\", "/" or blank, for marketing use only.)

Above two models difference in brand and model name, others are
the same. The model TABLET TB71A-W is test in this report

Serial Number

N/A

Brand Name (1) ADVANTECH (2)ECS
Applicant Elitegroup Compu.ter.Systems Co.,. Lt.d. .
No. 239, Sec. 2, Ti Ding Blvd., Taipei, Taiwan
Elitegroup Computer Systems Co., Ltd.
Manufact D T
anutacturet No. 239, Sec. 2, Ti Ding Blvd., Taipei, Taiwan
FCCID WL6TB71A-W

Fundamental Range

802.11b/g/m-HT20: 2412MHz ~ 2462MHz
802.11a: 5180MHz ~ 5240MHz (UNII Band I) and
5260MHz ~ 5320MHz (UNII Band I1-2A) and
5500MHz ~ 5700MHz (UNII Band II-2C) and
5745MHz ~ 5825MHz (UNII Band III)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)
802.11n-HT20: 2412MHz ~ 2462MHz and
5180MHz ~ 5240MHz (UNII Band I) and
5260MHz ~ 5320MHz (UNII Band I1-2A) and
5500MHz ~ 5700MHz (UNII Band II-2C) and
5745MHz ~ 5825MHz (UNII Band I1I)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)
802.11n-HT40: 5190MHz ~ 5230MHz (UNII Band I) and
5270MHz ~ 5310MHz (UNII Band II-2A) and
5510MHz ~ 5670MHz (UNII Band II-2C) and
5755MHz ~ 5795MHz (UNII Band III)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)

Bluetooth and BLE: 2402MHz ~ 2430MHz
NFC: 13.56MHz
GPS: 1575.42MHz

AUDIX Technology Corporation Report No. EM-F140297
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Frequency Channel

802.11b/g: 11 channels
802.11a: UNII Band I: 4 channels
UNII Band II-2A: 4 channels
UNII Band II-2C: 8 channels
UNII Band III: 5 channels
802.11n-HT20: 2.4GHz: 11 channels 2.4G
UNI Band I: 4channels
UNII Band II-2A: 4 channels
UNII Band II-2C: 8 channels
UNII Band III: 5 channels
802.11n-HT40: UNII Band I: 2 channels
UNII Band II-2A: 2 channels
UNII Band II-2C: 3 channels
UNII Band III: 2 channels
Bluetooth: 79 channels
BLE: 40 channels
NFC: 1 Channel

Radio Technology

802.11b: DSSS Modulation (DBPSK/DQPSK/CCK)

802.11g: OFDM Modulation (BPSK/QPSK/16QAM/64QAM)

802.11a: OFDM Modulation (BPSK/QPSK/16QAM/64QAM)

802.11n: OFDM Modulation (MIMO)
(BPSK/QPSK/16QAM/64QAM)

Bluetooth: FHSS (GFSK,m/4DQPSK, 8-DPSK)

BLE: GFSK

NFC: ASK

Data Transfer Rate

802.11b: 1/2/5.5/11Mbps

802.11a/g: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 270Mbps

BT: 1/2/3Mbps

BLE: 1Mbps

Date of Receipt of
Sample

2014. 04. 21

Note: This EUT has 2.4GHz (WLAN, Bluetooth and BLE), 5GHz and NFC function. See
below for related test reports based on radio functionality.

1. The 2.4GHz (WLAN and BLE) function has been test in other report of
EM-F140296.

2. The 5GHz function has been test in other report of EM-F140297.

3. The Bluetooth function has been test in other report of EM-F140298.
4. The DFS function has been test in other report of EM-F140303.

5. The NFC function has been test in other report of EM-F140299.

AUDIX Technology Corporation Report No. EM-F140297
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2.2. Antenna Information

Peak Gain W/ Cable loss (dBi)
Antenna Part Manufacture Antenna Max Gain (Peak)
Number Type Frequency (MHz) .
(dBi)
2400 5180 1.33 -1.53
2412 5190 1.92 -1.53
2417 5310 2.07 0.66
2422 5320 2.19 0.05
2427 5500 2.44 -0.19
2432 5510 2.59 -0.41
WLAN/BT INNETECH 2437 5670 2.78 -1.57
Antenna: (Tianjin) PCB 2442 5700 2.83 -3.16
E22-003-007-037 | Electronics Antenna 2447 5745 2.87 -3.55
-8014b (Main) Co. Ltd. 2450 5765 278 2270
2452 5785 2.76 -2.93
2457 5805 2.68 -3.46
2462 5825 2.47 -3.15
2467 2.38
2472 2.52
2500 2.17
2400 5180 3.08 0.61
2412 5190 3.43 0.39
2417 5310 3.10 0.91
2422 5320 3.07 0.14
2427 5500 2.78 -0.35
2432 5510 2.68 -0.40
2437 5670 2.63 -0.62
WLAN Antenna: WE;?SH PCB 2442 | 5700 | 249 | -125
£22-003-007-037 | b onics Antenna 2447 5745 2.68 -1.02
-8014b (AUX) Co. Litd.
2450 5765 2.60 0.06
2452 5785 2.77 -0.30
2457 5805 2.75 -0.23
2462 5825 2.82 -0.09
2467 2.77
2472 2.68
2500 2.58
1565 -3.38
1575 -2.87
INNETECH 1585 3.25
GPS Antenna (Tianjin) PCB 1597 -2.42
Electronics Antenna
Co. Lid. 1602 -2.22
1606 -1.98
1616 -1.37

AUDIX Technology Corporation Report No. EM-F140297
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2.3. Description of Key Component Lists
Item Supplier Description Character
System Microsoft Windows 8 -
Main Board ECS TB71A-W
LCD Module ~ |CPTF CLATO70WPOD Zoi?c‘ilh CPT 800x1280 -10 point
Intel® Atom™ P T 73770, 1.46GHz
CPU Intel et A O FTOCeSSOT 1 g st frequency 2.39GHz
Bay Trail i
(Intel, BGA1380 pin)
GPU Intel - HD Graphics
. H9CCNNNSKTMLBR-N |LP DDR3 2GB
Memory Hynix
™ (up to 4G)
SSD Sandisk SDINSDE4-32G eMMC 32GB
Battery Pack Sunwoda MICA-071 3.7V /4100 mAh /15.17Wh
Front Camera LiteON NL89A141 sensor Sony IMX175 .8MP
Rear Camera LiteON 13P2SF206 sensor OV2722, 2MP
Barcode Scaner  |Itermec ED30 Decode Board + EA31 Imager
Touch Pad CPTF CLAAO070WPO03 --
WLAN: 2.412GHz to 2.472GHz
WLAN+BT MITSUMI DWM-WO095A 5.18GHz to 5.85GHz
Combo Module BT4.0+BLE:
2.402GHz to 2.480GHz
NFC NXP PN544PC 13.56MHz
GPS: 1575.42MHz
GNSS MITSUMI SPG-SF102 GLONASS:
1598.0625 to 1605.375 MHz
. INNETECH Laser Direct Structuring (LDS)
\é\/]?AN/ Main ELECTRONICS €22-003-007-037-8014b Antenna on frame
Antenna INNETECH Laser Direct Structuring (LDS)
AUX ELECTRONICS €22-003-007-037-8014b Antenna on frame
Stylus Pen FO BLACK/#8513. CAPACITIVE TOUCH PEN
. I/P: 100-240V~, 50-60Hz, 0.3A
USB Charger Chicony W12-010N3A O/P: 5V, 2A
. AdvanTech MICA-071-DCRE DC 5V
Docking
ECS DOCKING TB71A-W  |DC 5V
Asian WA-20A05FU I/P: 100-240V~, 0.6A, 50-60Hz

Docking Power

O/P: 5V, 4A

Adapter : -
Power Cord: Non-Shielded, Undetached, 1.8m, Bonded a ferrite core

USB Charge .

Docking Cable Shielded, Detachable, 1.2m

HDMI Docking | qpio14ed, Detachable, 0.17m

Cable

USB3.0 Docking
Cable

Shielded, Detachable, 0.23m

Remark: For a more detailed features description, please refer to the manufacturer’s
specifications or the user manual.

AUDIX Technology Corporation

Report No. EM-F140297
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802.11a (UNII Band I)

Channel Modulation D(Ell\‘;?bI;:)t ¢ fgg‘;ﬁg

36 BPSK 6 12.88

36 BPSK 9 12.85

36 QPSK 12 12.86

36 QPSK 18 12.83

36 16-QAM 24 12.84

36 16-QAM 36 12.85

36 64-QAM 48 12.81

36 64-QAM 54 12.80

NII 802.11n-HT20 (UNII Band I) NII 802.11n-HT40 (UNII Band I)

Channel Modulatio | Date Rate | Power Channel Modulatio | Date Rate | Power
n (Mbps) (dBm) n (Mbps) (dBm)
36 BPSK MCS0 12.47 38 BPSK MCSO0 12.75
36 QPSK MCSI1 12.46 38 QPSK MCSI1 12.74
36 QPSK MCS2 12.44 38 QPSK MCS2 12.71
36 16-QAM | MCS3 12.41 38 16-QAM | MCS3 12.70
36 16-QAM | MCS4 12.45 38 16-QAM | MCS4 12.69
36 64-QAM | MCS5 12.44 38 64-QAM | MCS5 12.71
36 64-QAM | MCS6 12.40 38 64-QAM | MCS6 12.73
36 64-QAM | MCS7 12.39 38 64-QAM | MCS7 12.71

Note: This assessment is measured at main Ant.

2.5. Test Configuration for Each Test Item

802.11a 802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test(Mbps)
26dB Bandwidth 6 MCSO0 MCSO0
Emission Limitations 6 MCSO0 MCSO0
Maximum peak output power 6 MCSO0 MCSO0
Power spectral density 6 MCS0 MCS0
Peak power Excursion 6 MCS0 MCS0
Frequency Stability 6 MCSO0 MCSO0

AUDIX Technology Corporation

Report No. EM-F140297




2.6. Tested Supporting System Details

2.6.1. Support Peripheral Unit

FCC ID: WL6TB71A-W
Page 11 of 118

No. Product Brand Model No. Serial No. FCC ID

1. |LCD Monitor PHILIPS 273P3L AUS5A1222002498 FCC DoC
Approved

2. |USB Keyboard LENOVO SK-8825 0056462 FCC DoC
Approved

3. |USB Mouse LENOVO M-U0025-0 N/A FCC DoC
Approved

4. |USB 3.0 Hard Drive| BUFFALO [HD-HX1.0TU3-AP[15564891205965 FCC DoC
Approved

5. |I-POD Earphone APPLE N/A N/A N/A

6. |[Power Socket AUDIX N/A N/A N/A

7. [Micro SD Card Kingston NSDC4/8GB N/A N/A

2.6.2. Cable Lists
No. Signal Cable Description Of The Above Support Units

1. [HDMI Cable: Shielded, Detachable, 1.8m

2. |USB Cable: Shielded, Detachable, 1.8m

3. |USB Cable: Shielded, Detachable, 1.8m

4. |USB Cable: Shielded, Detachable, 1.0m

5. |Earphone Cable: Non-Shielded, Detachable, 0.9m

6. IN/A

7. IN/A

Note 1. Support Unit 1 & 6: Power Cord: Non-Shielded, Detachable, 1.8m

2. Support Unit 4 AC Adapter: BUFFALO, M/N: WA-18H12, S/N: 219019279;
Cord: Non-Shielded, Undetachable, 1.5m

AUDIX Technology Corporation

Report No. EM-F140297
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2.7. Description of Test Facility

Name of Firm : AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Site : No. 5 Shielded Room &
(C5/Semi-AC) No. 67-4, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

May 11, 2012 Renewal on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code : 200077-0
TAF Accreditation No : 1724

2.8. Measurement Uncertainty

Test Item Frequency Range Uncertainty
Conduction Test 150kHz~30MHz + 3.43dB
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark Uncertainty = kuc(y)

Test Item Uncertainty
Bandwidth + 0.2kHz
Maximum peak output power +0.33dBm
Power spectral density +0.13dB
Peak power Excursion +0.14dB
Occupied Bandwidth 99% Power + 1kHz

AUDIX Technology Corporation Report No. EM-F140297
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3. CONDUCTED EMISSION MEASUREMENT

3.1. Test Equipment

The following test equipment was used during the powerline conducted emission
measurement: (No. 5 Shielded Room)

Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. |Test Receiver R&S ESCS30 100039 2014. 06. 18
2. |AM.N. R&S ENV4200 100003 2014. 05. 30
3. [L.LLS.N. Kyoritsu KNW-407 8-1539-2 2015.01. 07
4. |Pulse Limiter R&S ESH3-72 100355 2015.01. 17
3.2. Block Diagram of Test Setup
AC POWER
SOURCE € TRANSFORMER AMN.
| PULSE LIMITER |
TEST RECEIVER g [ ower Socket EARPHONE
| |
PERSONAL COMPUTER 7" POCKETABLE PAD (EUT)
SD
PRINTER DOCKING (EUT) T
— :POWER LINE | | |
— : SIGNAL LINE MONITOR KEYBOARD | | MOUSE
@: AC ADAPTER

USB 3.0 HARD DRIVE

L.I.S.N.

0 OHM TERMINATOR

3.3. Powerline Conducted Emission Limit (§15.207, Class B)

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ SMHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark: 1. If the average limit is met when using a quasi-peak detector,
the EUT shall be deemed to meet both limits and
measurement with the average detector is unnecessary.

2. The lower limit applies at the band edges.

AUDIX Technology Corporation
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3.4.

3.5.

3.6.
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Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown on 3.2.
3.4.2. Turn on the power of all equipment.

3.4.3. Setto EUT (7" Pocketable Pad) on transmitting and receiving during all
testing.

Test Procedure

The EUT link to docking power adapter through docking was placed on the table
which was above the ground by 80cm and adapter’s power cord connected to the
AC mains through an Artificial Mains Network (A.M.N.). This provided a 50
ohm coupling impedance for the measuring equipment. (Please refer to the
block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In
order to find the maximum emission, the relative positions simulators of the
interface cables should be manipulated according to ANSI C63.4-2003
regulation during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak

detector and Average detector. Remark: If the Average limit is met when using
a Quasi-Peak detector, the Average detector is unnecessary)

Powerline Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are
attached in next pages.

EUT 7" Pocketable Pad M/N  TABLET TB71A-W
Test Date 2014. 05. 05 Temperature 22 Humidity 52

The details are as follows

Reference Test Data
Mode
Neutral Line
1. #2 #1

AUDIX Technology Corporation Report No. EM-F140297
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AUDIE Technology Corp EMC Department
Mo.53-11, Dingfa, Lindkon Dist Mew Taiped
Cityr 244, Tatwan F.O.C.
Tel+286-2-26002133 Fax+886-2-26009303
Email:eme@audidech. com. twr

D'ﬂt'ﬂ:LQ | (dBUV)
evel (dBu
80

File: D:test-data'Report EM103'C1S 14040000C 151404 136-C-D.EMI (12}

Date: 20114-05-05

\ FCC 15C
|
\ (AV)
|
40
1
1
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site Mo.5 8hielded Room Data 5 &
Condition ENY 4200 Fhase NEUTRAL
Limit FCo 15¢
Env. / Ins. 2+ / 52% EsCs 30 (033) Engineer: Gary-Tsail
EUT TE71A-W
Power Rating 1Z0%Vac / 60H=
Test Mode Operating
AMN Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dB) [dBpv) (dBpv) (dEpV) (dB)
1 0.150 10.10 0.20 33.47 43.77 66,00 Z22.23 QF
= 0.150 10.10 0.z20 9.39 12,68 56.00 36.31 AVERAGE
3 0.187 10.05 0.2z0 36.61 45.86 ed.15 17.29 QF
4 0.187 10.05 0.20 Z24.76 35.01 54.15 19.14 AVERAGE
5 0.z4% 9.98 o.zo 34.78 44,96 51,78 16.81 QF
5 0.249 9.98 0.2z0 17.32 27.51 51.78 24,27 AVERAGE
7 0.47% 9.88 0.20 8.33 15. 62 46.36 27.75 AVERAGE
g 0.479% 9.88 o.zo Z2Z2.28 3Z.37 56.36 Z4.00 QF
= 1.178 9.80 0. 40 g.76 18. 96 45.00 27.04 AVERAGE
10 1.1%78 9.80 0.40 12.10 29.30 5&.00 26.70 )=
11 7,446 9.91 0. &0 11.74 At o ) 50.00 Z27.75 AVERAGE
1z 7.446 9.91 0. a0 21.30 31.81 s0.00 28.19 QF

.Emission Level= AMN Factor +

Cakle Loss + Reading.

2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with awverage detector is unnecessary.

AUDIX Technology Corporation
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@ AUDIE Technology Corp EMC Department
A | l D IX Mo.53-11, Dingfa, Lindkon Dist Mew Taiped
Cityr 244, Tatwan F.O.C.

Tel+886-2-26002133 Fax+884-2-26009303
Email:eme@audidech. com. twr

Data: 1 File: D:'test-data'Report EMA03'/CAS 1404 C151404136-C-D.EMI (12)
20 Lewvel (dBuv) Date: 2014-05-05

\ FCC 15C
|
(AV)
40 ;
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : Mo.5 8hielded Room Data 1
Condition : ENY 4200 Fhase : LINE
Limit : FCC 15c¢
Env. / Ins. : Z22+*C / 52% EScCs 30 (039%) Engineer: Gary-Tsail
EUT : TE71A-W
Power Rating : 120Wac / &G0H=
Test Mode : Operating
AMN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB} (dB} [dBpv) (dBpv) (dEpV) (dBE)
1 0.150 10.10 0.zo 24,58 44 .88 66,00 21.1Z2 QF
b 0.150 10.10 0.zo 7.99 18.289 5&.00 37.71 AVERAGE
3 0.185 10.05 a.zo 17,32 27.57 54,24 2667 AVERLGE
4 0.185 10.05 0.zo 36.49 46.74 04,24 17.50 QF
5 n.z58 9,97 o.zo 37.84 48.01 5l.51 13.50 QF
) 0.z258 9.97 a.zo 24 . a8 34 .85 51.51 16,66 AVERAGE
7 0.31=2 9.55 0.zo 15.45 25.60 49,33 24 .33 AVERAGE
g 0.31z 9. %5 o.zo 3Z.77 4z .92 59,93 17.01 QF
9 0.454 9.89 0.zo 29.09 a9.18 56.80 17.62 QF
10 0.454 9.89 0.zo 1a.11 26,20 45,80 z0. 60 AVERAGE
11 T7.5686 9.86 0. &0 15.26 25.72 50.00 24 .28 AVERLGE
1=z 7.568 9.88 0. &0 2411 24,57 s0.00 25.43 QF

RBemarks: 1.Emission Level= AMN Factor + Cable Loss + Reading.
2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with awverage detector is unnecessary.
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4. RADIATED EMISSION MEASUREMENT
4.1. Test Equipment
The following test equipment was used during the radiated emission
measurement:
4.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. |Spectrum Analyzer Agilent N9030A-544 US51350140 2014.07.29
2. |Test Receiver R&S ESCS30 100338 2014. 06. 30
3. |Amplifier HP 8447D 2944A06305 2015.02. 17
4. |Bilog Antenna TESEQ CBL6112D 33821 2014. 08. 07

4.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)
Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. |Spectrum Analyzer Agilent N9030A-544 US51350140 2014. 07. 29
2. |Test Receiver R&S ESCS30 100338 2014. 06. 30
3. |Pre-Amplifier HP 8449B 3008A00529 2015.01. 23
4. |5G Notch Filter Microware | 0452502 459775 2015.01. 01
Circuits

5. |5G Notch Filter Microware | yg555983 459481 2015.01. 01
Circuits

6. |5G Notch Filter Microware | 9758771 459776 2015.01. 03
Circuits

Horn Antenna EMCO 3115 9609-4927 2014. 06. 16

Horn Antenna EMCO 3116 2653 2014. 10. 10

4.2. Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

AC POWER 7" POCKETABLE PAD

47
SOURCE : (EUT)

Power Socket

@ : AC Adapter

AUDIX Technology Corporation Report No. EM-F140297
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4.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
0.8m
TURN TABLE
GROUND PLANE
— TEST EQUIPMENT

4.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

3m

EUT

[Iil ANTENNA ELEVATION VARIES FROM 1m TO 4m

TURN TABLE

0.8 m

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation
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4.3. Radiated Emission Limits (§15.209)

FCC ID: WL6TB71A-W
Page 19 of 118

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uWV/m)

(2) The tighter limit applies at the edge between two frequency bands.
(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device
or system.
(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and
Part 15.209 (a).
(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part

4.4. Operating Condition of EUT

4.4.1. Setup the EUT (7" Pocketable Pad) via Notebook PC and simulator as
shown on 4.2.

4.4.2. To turn on the power of all equipments.

4.4.3. The EUT was set the Notebook PC using test program “WL Command”
for WLAN test.

4.4.4. The EUT supports 802.11a/n-HT20/n-HT40 modes, we performed
pre-scan high, middle, low channels for each mode for spurious emission
and listed the worst channel of each mode in test report.

The worst channel of each mode as following:

15.35 (b) and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

Mode| Type of Network UNII Band Channel
1. UNII Band I CH 48
2. UNII Band I1-2A CH 64

802.11a
3. UNII Band 11-2C CH 140
4. UNII Band I1I CH 165
5. UNII Band I CH 48
6. UNII Band I1-2A CH 64
802.11n-HT20
7. UNII Band 11-2C CH 140
8. UNII Band I1I CH 165
9. UNII Band I CH 46
10. UNII Band I1-2A CH 54
802.11n-HT40
11. UNII Band 11-2C CH 134
12. UNII Band I1I CH 151

AUDIX Technology Corporation

Report No. EM-F140297



FCC ID: WL6TB71A-W
Page 20 of 118

4.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter
above the ground. The turn table rotated 360 degrees to determine the position
of the maximum emission level. EUT was set 3 meters away from the
receiving antenna which was mounted on a antenna tower. The antenna moved
up and down between 1 to 4 meters to find out the maximum emission level.
Broadband antenna such as calibrated biconical and log-periodical antenna or
horn antenna were used as a receiving antenna. Both horizontal and vertical
polarization of the antenna were set on measurement. In order to find the
maximum emission, all of the interface cables were manipulated according to
ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is
1MHz for peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video
bandwidth is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 40GHz (Up to 10™ harmonics from
fundamental frequency) was checked. 30MHz to 1000MHz was measured with
Quasi-Peak detector.

Above 1GHz was measured with peak and average detector. For frequency
from 1GHz to 40GHz, we checked it in 1 meter distance and with a shorter cable
2 meter instead of original’s. There is no signal exist.

Pursuant to ANSI C63.4 8.3.1.2, when peak value complies with the average
limit, we didn’t perform measurement in average detector.

AUDIX Technology Corporation Report No. EM-F140297



4.6.

FCC ID: WL6TB71A-W
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Test Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT 7" Pocketable Pad M/N TABLET TB71A-W

Test Date 2014.05.13  Temperature 26 Humidity 43%

For Frequency Range 30MHz~1000MHz:

The EUT emitted the fundamental frequency with data code at the stand, side
and lying conditions.

The EUT with following test modes were performed during this section testing
and all the test results are listed in section 4.6.1.

802.11a:
Reference Test Data
Mode | UNIIBand |Channel| Frequency | Test Mode X X
Horizontal | Vertical
1. |UNIIBandI CH 48 | 5240MHz | Transmit #12 #11
2. |UNII Band II-2A| CH 64 | 5320MHz | Transmit #12 #11
3. |UNII Band II-2C| CH 140 | 5700MHz | Transmit #12 #11
4. |UNII Band III CH 165 | 5825MHz | Transmit #12 #11
802.11n-HT20:
Reference Test Data
Mode UNII Band Channel |Frequency | Test Mode - -
Horizontal | Vertical
5. |UNII Band I CH 48 [5240MHz | Transmit #12 #11
6. |UNII Band II-2A | CH 64 |5320MHz| Transmit #11 #12
7. |UNII Band I1-2C | CH 140 | 5700MHz | Transmit #11 #12
8. |UNII Band III CH 165 [5825MHz | Transmit #12 #11
802.11n-H40:
Reference Test Data
Mode UNII Band Channel |Frequency | Test Mode - )
Horizontal | Vertical
9. |UNII Band I CH 46 [5230MHz| Transmit #12 #11
10. |UNII Band II-2A | CH 54 |5270MHz| Transmit #12 #11
11. |UNII Band 11-2C | CH 134 | 5670MHz | Transmit #11 #12
12. |UNII Band III CH 151 [5755MHz | Transmit #11 #12

* Above all final readings were measured with Quasi-Peak detector.

AUDIX Technology Corporation
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For Frequency above 1GHz:
The emissions (up to 40GHz) not reported are too low to be measured.

For Restricted Bands:

FCC ID: WL6TB71A-W
Page 22 of 118

The EUT was tested in restricted bands and all the test results are listed in
section 4.6.2. (The restricted bands defined in part 15.205(a))

802.11a:
Reference Test Data
Mode UNII Band | Channel | Frequency | Test Mode - -
Horizontal | Vertical
1. |UNIIBandI CH36 |5180MHz | Transmit | #3,#4 #1,#2
2. |UNII Band II-2A | CH 64 | 5320MHz | Transmit #HT,#8 #5,#6
3. |UNII Band II-2C | CH 100 | 5500MHz | Transmit #3,#4 #H1,#2
802.11n-HT?20:
Reference Test Data
Mode UNII Band Channel | Frequency | Test Mode - )
Horizontal | Vertical
4. |UNII Band I CH36 |5180MHz | Transmit | #3,#4 #1,#2
5. |UNII Band II-2A | CH 64 | 5320MHz | Transmit HT,#8 #5 #6
6. |UNII Band II-2C | CH 100 | 5500MHz | Transmit #3,#4 #1,#2
802.11n-H40:
Reference Test Data
Mode | UNII Band Channel | Frequency | Test Mode - )
Horizontal | Vertical
7. |UNII Band I CH 38 | 5190MHz | Transmit #3,#4 #1,#2
8. |UNII Band II-2A| CH 62 |5310MHz | Transmit #3,#4 #1,#2
9. |UNII Band II-2C | CH 102 | 5510MHz | Transmit #3,#4 #1,#2

AUDIX Technology Corporation
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4.6.1.

FCC ID: WL6TB71A-W

Frequency Range 30-1000MHz

802.11a (UNII Band 1), Frequency: 5240MHz

Page 23 of 118

D hudix NO.1 Chamber Data no. @ 12

P 3m CBLB11ZD 338%1 dnt. pol. @ HORIZONWTAL

DO30M-14G

DOZBRC S 433 Na0l0h Engineer : Wenbin Yang

: TBT14-W

: DCRY

: TERZ40
int. Cable Emizzion

Factor Lozz Eeading Level Limitz Marzin Eemark

(dB/m)  (dB) (dBe¥) (dBu¥/im) (dBuV/m) (dB)
10.63 3.1%2  21.22 3487 43.50 B.63 QP
17.24 L.80  12.1% 3b. 32 46.00  10.88 QP
20,34 680 4.04 31.18 46.00  14.8%2 QP

1. Emizzion Level= Antenna Factor + Cable Logs + Reading

2. The emizsion levels that are 20dB below the official limit are not reported.

Site no.
Diz. / Ant.
Limit
Env. / In=.
EUT
Power Rating
Tezt Mode
Freq.
(MHz)
1 208.48
2 487 .47
2 78720
Remarks
Site no.
Diz. / Ant.
Limit
Env. / In=.
EUT
Power Rating
Tezt Node
Freq.
(HHz)
1 49.40
2 416.06
2 B96.39

Dhudix NO.1 Chamber Data no. @ 11

D 3m CBLB112D 338321 bnt. pol. @ VERTICALL

DOA0N-1G

DOZBRC S 433 N90104 Enzineer : Wenbin Yang

: TBT14-W

: DCRY

: TERZ40
int. Cable Emig=ion

Factor Lozzg Eeading Level Limits Marzin ERemark

(dB/m)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)
9.63 1.60 19.%8 3039 40,00 4.61 QP
16.70 L.10  14.24 36.04 46.00 9.96 QP
19.50 B.50 4 .85 30,85 46.00  1L.35 QP

FEemarks: 1. Emiszion Level= Antenna Factor + Cable Loss + Reading
2. The emigzion levels that are 2048 below the official limit are not reported.
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802.11a (UNII Band 11-2A), Frequency: 5320MHz

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Rating
Tezt Mode

Freq.
(MH=)

1 208.48
2 486.87
3 B96.39

Emigzion Level= Antenna Factor + Cable Loss + Reading

Eemarks: 1.

:hudix NO.1 Chamber Data no. = 12

: g%ﬂ ICBLBIIBD 33821 int. pol. : HORIZONTAL

; 26%C 7 43% NI0104 Enzineer : Wenbin_Yansg

: TBY14-W

: DCRY

: TER3ZD
int. Cable Emiz=ion

Factor Lozz Eeading Level Limitz Marzin Remark

(dB/m)  (dB) (dB VW) (dBaV/im) (dBoV/im) (dB)
10,62 3.1%2 16.83 30,28 43,60  13.2Z QP
17.681 6.Z20  12.10 36.81 46.00 10,08  @p
19.50 6.50 3.6b 2965 46.00  18.35 QP

2. The emigzion levels that are 2048 below the official limit are not reported.

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Rating
Tezt Mode

Freq.
(MH=z)

1 10L.686
2 47717
3 B96.39

l. Emizgion Level= Antemma Factor + Cahle Lose + Reading

Remarks:

Dohudix NO.1 Chamber Data no. = 11

: E%M ICBLBIIBD 33821 int. pol. © VEETICAL

; 26%C 4 43% NI0104 Enzineer : Wenbin_Yans

: TBT14-W

: DCRY

: TER3Z0
int. Cable Em15510n

Factor Lozz Eeading Level Limits Marzin BRemark

(dB/m)  (dB) (dBu¥) (dBuV/m) (dBoV/m) (dB)
11.84 Z.20 23.33 3797 43.50 L.B3 QP
17.48 6.00 10,19 32.87 46,00 12.33 QP
19.50 6.50 4.11 30.11 46.00  1L.8%  @p

2. The emi=zsion levels that are 20dB below the official limit are not reported.
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802.11a (UNII Band 11-2C), Frequency: 5700MHz

FCC ID: WL6TB71A-W
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D ohudix NO.1 Chamber Data no. @ 12

D 3m CBLB112D 33821 int. pol. @ HORIZONWTAL

DOA0N-1G

DOEBxC S 43% NO0104 Enzineer : Wenbin_Yang

. TBT14-W

. DCRY

: TERYOOD
int. Cable Em15510n

Factor Lozzg Eeading Level Limits Marzin ERemark

(dB/m)  (dB) (dBu¥) (dBuV/m) (dBoV/m) (dB)
10.20 2.70  15.19 28.09 43,50  1b.41 HF
18.81 6.30 0.82 2693 46.00  Z0.07 QF
21.34 7.i0 -1.1% 27 .36 46.00  18.84 A

Site no.
Diz. / Ant.
Limit
Env. Ing.
EUT
Power Eating
Tezt Node
Freq.
(MH=z)
1 165,80
2 bhB0.96
3 867.11
Remarks: 1.

Emizzion Level= Antenna Factor + Cable Loss + Beading

2. The emigzion levels that are 204B below the official limit are not reported.

Site no.
Diz. / Ant.

Limit
Env. / Ing.

EUT

Power Eating :

Tezt Mode

Freq.
(MH=)

1 114.39
2 b37.31

ng

EBemark

Ay
P

Dohudix NO.1 Chamber Data no. = 11
D 3m CBLB11Z2D 33821 int. pol. @ VERTICAL
DO30M-1G
DOZBRC /43T N901l04 Engineer : Wenbin Ya
: TB71L-W
DCRY
: TERFO0
int. Cable Emizzion
Factor Lozz Eeadingz Level Limite Margin
(dB/m)  (dB) (dBuV) (dBu¥/im) (dBuV/im)  (dB)
12.29 2.30 a.91 23,50 43,50  Z0.00
18.32 7.10 0.64 26,98 46.00  Z0.04
21,66 .30 -1.23 7. 63 46.00  18.37

3 89b.24

QF

Eemarks: 1.

Emigzion Level= Antenna Factor + Cable Logs + Reading

2. The emigzion levels that are 2048 below the official limit are not reported.
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802.11a (UNII Band I1l), Transmit, Frequency: 5825MHz

Site no. Dfudix HO.1 Chamber Data no. 12

Dig. / Ant. @ 3m  CBLR11ZD 33821 dnt. pol. @ HORIZONTAL
Limit DO30M-1G

Env. / Ing. @ 26xC / 43% N90104 Engineer : Wenbin_Yang
EUT : TB714-W

Power Eating @ DCBY

Tezt Mode o TEREZL

bnt. Cable Emiz=zion
Freq. Factor Lozz Eeadinsz Level Limitz Marzin Eemark

(MHz) (dB/m) (dB) (dBuWV) (dBuV/m) (dBuV/mi  (dBJ
1 197.81 10.08 3.00 11.0% ad.11 43.50  19.39 QF
s 47b.Zs 17.4% 590 -1.34 22.01 46,00 23.99 QF
3 gd48.88  21.19 T.100 -3.90 24 .39 46.00  Z1.61 QP

Femarks: 1. Emission Level= fntenna Factor + Cable Logs + Eeading
2. The emizgion levels that are 2048 below the official limit are not reported.

Site no. Dofudix NO.1 Chamber Data no. 11
Dig. / hnt. : 3m  CBLRI12D 33821 dnt. pol. o VERTICLL
Limit DO30M-1G
Env. / Inz. @ 260 / 43% N90104 Engineer : Wenbin_ Yang
EUT » TB71A-W
Power KEating :© DCHEV
Tezt Mode : TEBBREL
bnt. Cable Emizzion
Freq. Factor Lozz Readins Level Limitz Margin Eemark

(MHz) (dB/m) (dB) (dBu¥) (dBu¥/m) (dBu¥/im)  (dB)
1 197.81  10.08 3.00 12.72 &b .80 43.50 17.70 QF
2 42479 16,80 5.10 0.11 22.01 46.00  23.99 QP
3 891.36  21.58 TF.30 -2.98 &h.8h 46.00  20.15 QP

Femarks: 1. Emizsion Level= fntenna Factor + Cable Loge + Eeading
2. The emizgion levels that are 204AB below the official limit are not reported.
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802.11n-HT20 (UNII Band 1), Frequency: 5240MHz

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Eating

Tezt Mode

Freq.
(MH=)

1 288.02
2 486.87
3 B94.4b

Eemarks: 1.

Dhudix NO.1 Chamber Data no. @ 12

: E%M 1CBL8112D 33821 dnt. pol. @ HOEIZONTAL

; 26%C 7 43% NI0104 Enzineer : Wenbin_Yansg

: TBY14-W

: DChRY

: TERZ40
int. Cable Em15510n

Factor Lozz Eeading Level Limits Marzin Eemark

(dB/m)  (dB) (B W) (dBaV/im) (dBoV/im) (dB)
13.68 3.80 13.28 30.68 46.00  15.34 QP
17.81 B.20 11.2% 36,08 46.00  10.94 QP
1950 8.40 1.68 27 .53 46.00 18.41 QP

Emizzion Level= Antenna Factor + Cable Loss + Eeading

2. The emigzion levels that are 2048 below the official limit are not reported.

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Rating

Tezt Mode

Freq.
(MH=)

1 288.02
2 484.93
3 693.48

Bemarks: 1.

D obudix NO.1 Chamber Data no. = 11

D 3m CBLB112D 33821 bnt. pol. @ VERTICALL

DO30M-1G

DOZBxC /43T Naoloh Enzineer : Wenbin Yang

: TB71L-W

: DCEY

: TERZ40
int. Cable Em15510n

Factor Lozz Eeading Level Limits Marzin Eemark

(dB/m)  (dB) (dBuV) (dBuV/m) (dBoV/m) (dB)
13.68 3.80 14.40 31.78 46.00 14,22 LF
17.58 6.20  11.87 36,45 46.00 10.565 LF
19.50 6.50 4. .48 30.48 46.00 15,5632 QF

Emizzion Level= Antenna Factor + Cable Logs + Eeading

2. The emizzion levels that are 20dB below the official limit are not reported.
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802.11n-HT20 (UNII Band 11-2A), Frequency: 5320MHz

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Rating

Tezt Mode

Freq,
(MHz)

1 208.48
2 487.47
3 767.20

l. Emizzion Level= Anterma Factor + Cable Lose + Reading

Bemarks:

D hudix NO.1 Chamber Data no. @ 11

P 3m CBLB11ZD 33831 int. pol. : HOEIZONWTAL

DOA0N-1G

DOZBERC /433 N90104 Engineer : Wenbin Yang

: TBT14-W

: DCRY

: TER3ZD
int. Cahle Em18510n

Factor Lozg Eeading Level Limitz Marzin Eemark

(dB/m) (dB) (dBu¥) (dBu¥/m) (dBuV/m) (dB)
10.63 3.1%2  21.%2 3487 43.50 B.63 QP
17.24 L.80  12.1% 3b. 32 46.00  10.88 QP
20,34 680 4.04 31.18 46.00  14.8%2 QP

2. The emizsion levels that are 20dB below the official limit are not reported.

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Eating

Tezt Node

Freq.

(HHz)

1 208.48
2 460.88
3 810.8b

1. Emizgion Level= Antenna Factor + Cable Loss + Beading

Bemarks:

Dhudix NO.1 Chamber Data no. @ 12

: E%M 1CBL8112D 33821 int. pol. @ VEETICAL

; 26%C 7 43% NI0104 Enzineer : Wenbin_Yansg

: TB714-W

: DChRY

: TERIZD
int. Cable Emig=ion

Factor Lozzg Eeading Level Limits Marzin ERemark

(dB/m)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)
10.63 3.1%2  21.47 36012 43.50 .38 QP
17.26 L.70 12,27 3b 22 46.00 10,78 QP
2073 7.00 1.490 29.83 46.00  16.37 QP

2. The emizzion levels that are 20dB below the official limit are not reported.
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802.11n-HT20 (UNII Band 11-2C), Frequency: 5700MHz

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Rating

Tezt Mode

Freq.

(HHz)

1 208.48
2 463.59
3 T47.80

Emizzion Level= Antenna Factor + Cable Logs + Eeading

Eemarks: 1.

Dhudix NO.1 Chamber Data no. @ 11

:3m CBLB11ZD 338%1 dnt. pol. : HOEIZONTAL

DO30M-10G

DOEBxC S 43% NA0104 Enzineer : Wenbin_Yansg

: TBT14-W

: DCRY

: TERTO0
int. Cahle Emiz=ion

Factor Lozg Eeading Level Limits Marzin Eemark

(dB/m) (dB) (dBu¥V) (dBu¥/im) (dBuV/m) (dB)
10.63 3.1%2  20.569 34,74 43.50 9.26 QP
17.29 L.70  12.97 36,76 46.00 10.24  QF
20017 6.70 3.30 30.17 46,00  16.83  QF

2. The emigzion levels that are 2048 below the official limit are not reported.

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Rating

Tezt Mode

Freq.
(MH=z)

1 112.4%
2 208.48
3 4bb.83

l. Emizgion Level= Antemma Factor + Cahle Lose + Reading

Remarks:

Dohudix NO.1 Chamber Data no. = 12

: E%M ICBLBIIBD 33821 int. pol. © VEETICAL

; 26%C 4 43% NI0104 Enzineer : Wenbin_Yans

: TBT14-W

: DCRY

: TERTO0
int. Cable Em15510n

Factor Lozz Eeading Level Limits Marzin BRemark

(dB/m)  (dB) (dBu¥) (dBuV/m) (dBoV/m) (dB)
12,26 2,20 11.18 Z2h.B1 43,60  17.89%9 QP
10,62 2.1 22.31 30,96 43,50 7.04 QF
17.18 L.G0  13.47 36.16 46.00 9.85 @p

2. The emi=zsion levels that are 20dB below the official limit are not reported.
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FCC ID: WL6TB71A-W
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802.11n-HT20 (UNII Band I1I), Transmit, Frequency: 5825MHz
Site no. Dofudix ND.1 Chamber Data no. = 12
Dig. / hnt. : 3m  CBLRI12D 33821 dnt. pol. @ HORIZONTAL
Limit D 30M-1G
Env. / Inz. @ 260 / 43% N90104 Engineer : Wenbin_Yans
EUT o TB714-W
Fower REating © DCHEV
Tezt Mode : TERBRZL
bnt. Cable Emiz=zion
Freq. Factor Lozz Eeadinsz Level Limitz Marzin Eemark
(MHz)  (dB/m) (dB) (dBuV) (dBuV/im) (dBuV/m)  (dB)
1 106,86 11.84 2,20  23.93 37.97 43.560 h.b3 QP
& 486.87  17.81 6.0 11.40 3671 4600  10.29 QP

B BeB6 19080 B0 ML WL 4600 el @
Femarks: 1. Emiszsion Level= Antenna Factor + Cable Logg + Eeading

2. The emizggion levels that are 20dB bhelow the official limit are not reported.
Site no. Dfudix HO.1 Chamber Data no. 11
Dig. / Ant. @ 3m  CBLBL1ZD 33821 dnt. pol. o VERTICAL
Limit DO30M-1G
Env. / In=. © 2Bx0 / 43% N90104 Engineer : Wenbin_Yang
EUT : TE714-W
Power Kating : DCHEV
Tezt Mode : TEBBREL

dnt. Cable Emizzion
Freq. Factor Lozz Eeadinsz Level Limitz Marzin Eemark

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)  (dB)
1 208.48 10.b3 3.12 16,60 30.2b 43,50  13.2b QP
a 486.87  17.61 6.20  11.Zb sh. 08 46.00 10.94 QP
3 B694.45  19.50 6.40 1.69 &7.59 46.00 18.41 @F

Femarks: 1. Emizsion Level= fntemna Factor + Cable Loge + Eeading
2. The emizgion levels that are Z0dB helow the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140297



802.11n-HT40 (UNII Band 1), Frequency: 5230MHz

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Fower Bating

Tezt Mode

Freq,

(HHz)

1 10L.66
2 418.00

FCC ID: WL6TB71A-W
Page 31 of 118

Dhudix NO.1 Chamber Data no. @ 12

D 3m CBLB112D 33821 int. pol. @ HORIZONWTAL

DOA0N-1G

DOZBxC /43T Naoloh Enzineer : Wenbin Yang

: TBT14-W

D DCRY

: TERZ20
int. Cable Em15510n

Factor Lozzg Eeading Level Limits Marzin Eemark

(dB/m) (dB) (dBu¥V) (dBu¥/im) (dBuV/m) (dB)
11.84 2,20 20.93 3487 43.50 .63 QP
16.72 LH.04  11.21 3297 46.00  13.03 QP
19.50 6.50 3.11 29.11 46.00  18.8% QP

3 B96.39

Bemarks:

1. Emizggion Level= Antenna Factor + Cable Loss + Beading

2. The emigzion levels that are 204B below the official limit are not reported.

Dhudix NO.1 Chamber Data no. @ 11

D 3m CBLB112D 338321 bnt. pol. @ VERTICALL

DO30M-10G

DOEBxC S 43Y NA0104 Enzineer :© Wenhin_Yang

: TBY14-W

: DCRY

: TERZA0
int. Cable Emis=ion

Factor Lozz Eeading Level Limits Marzin Eemark

(dB/m)  (dB) (dB VW) (dBaV/im) (dBoV/im) (dB)
10.63 3.1%2 13.80 27 .2k 43,50  18.2b P
16.72 L.04 11.84 33.70 46,00  12.30 LP
19.50 640 1.68 2764 46,00  18.41 LF

Site no.
Diz. / Ant.
Limit
Env. Ing.
EUT
Power Rating
Tezt Mode
Freq.
(MH=)
1 Z08.48
2 418.00
3 B94.4%
Remarks: 1.

Emizzion Level= Antenna Factor + Cable Loss + Beading

2. The emigzion levels that are 204B below the official limit are not reported.
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802.11n-HT40 (UNII Band 11-2A), Frequency: 5270MHz

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Rating

Tezt Mode

Freq.
(MH=)

1 10L.66
2 416.08
3 B96.39

Remarks:

:hudix NO.1 Chamber Data no. = 12

: g%ﬂ ICBLBIIBD 33821 int. pol. : HORIZONTAL

; 26%C 7 43% NI0104 Enzineer : Wenbin_Yansg

: TBY14-W

: DCRY

: TERZTO
int. Cable Em15510n

Factor Lozz Eeading Level Limitz Marzin Remark

(dB/m)  (dB) (dB VW) (dBaV/im) (dBoV/im) (dB)
11.84 2,20 23,33 3797 43,50 L.53 QP
16.70 bL.10  12.38 34.18 46.00  11.82 QF
19.50 6.50 .11 .11 46.00  15.89 QP

l. Emizsion Level= Antemma Factor + Cahle Loss + Reading

2. The emigzion levels that are 2048 below the official limit are not reported.

Site no.
Diz. / Ant.
Limit

Env. / Ing.
EUT

Power Rating

Tezt Node

Freq.
(MH=z)

1 69.77
2 3b9.80
3 B694.4b

l. Emizgion Level= Antemma Factor + Cable Lose + Reading

Eemarks:

Dhudix NO.1 Chamber Data no. @ 11

D 3m CBLB112D 33821 int. pol. @ VERTICAL

DO30M-10G

DOEBxC S 43Y NA0104 Enzineer :© Wenhin_Yang

: TBY14-W

: DCRY

: TERZTO
int. Cable Em15510n

Factor Lozz Eeading Level Limits Marzin BRemark

(dB/m)  (dB) (dBu¥) (dBuV/m) (dBoV/m) (dB)
B.A&0D 1.70  18.08 2656 40,00  13.44 QP
16,64 4.40 12.0b 31.99 46,00 14.01 QP
19.50 6.40 1.68 27.6Y 46.00  18.41 QP

2. The emizmsion levels that are 20dB below the official limit are not reported.
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FCC ID: WL6TB71A-W
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802.11n-HT40 (UNII Band 11-2C), Frequency: 5670MHz

Site no.
Diz. / Ant.
Limit

Env. / Ins.
EUT

Power Rating

Tezt Mode

Freq.
(MH=)

1 208.48
2 487.47
3 787.20

Emigzion Level= Antenna Factor + Cable Logs + Reading

Bemarkes: 1.

Dhudix NO.1 Chamber Data no. @ 11

P 3m CBLB11ZD 338%1 dnt. pol. : HOEIZONWTAL

DO30M-14G

DOZBRC S 433 Na01l04 Enzineer : Wenbin Yang

: TBT14-W

D DCRY

: TERBTO
int. Cable Emig=ion

Factor Lozz Eeading Level Limitz Marzin Eemark

(dB/m)  (dB) (dB VW) (dBaV/im) (dBoV/im) (dB)
10.63 3.1%2  21.:2 3487 43,60 8.83 QP
17.34 L.80  12.1% 3b.32 46,00  10.88 QP
20,34 B.80 4.04 31.18 46,00  14.32 QP

2. The emizzion levels that are 20dB below the official limit are not reported.

Site no.
Di=. / int.
Limit

Env. / In=.
EUT

Power Rating

Tezt Mode

Freq.

(HHz)

1 208.48
2 460.88
3 8l0.8b

Emigzion Level= Antenna Factor + Cable Loss t+ Reading

Remarks: 1.

D hudix NO.1 Chamber Data no. : 12

P 3m CBLB11ZD 33871 bnt. pol. @ VERTICAL

DO30M-1G

DOZBRC S 433 Na0l0h Engineer : Wenbin Yang

: TBT14-W

D DCRY

: TEGBTO
int. Cable Em15510n

Factor Lozzg Eeading Level Limits Marzin ERemark

(dB/m)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)
10.63 3.1%2  21.47 36012 43.50 .38 QP
17.26 L.70 12,27 3b.22 46.00 10,78 QP
20.73 7.00 1.490 29.83 46,00  18.37 QP

2. The emigzion levels that are 2048 below the official limit are not reported.
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FCC ID: WL6TB71A-W

Page 34 of 118
802.11n-HT40 (UNII Band 11l), Transmit, Frequency: 5755MHz
Site no. Ddudix NO.1 Chamber Data no. = 11
Dig. / Ant. @ 3m  CBLR11ZD 33821 dnt. pol. @ HORIZONTAL
Limit DO30M-1G
Env. / Inz. o 28xC / 43% NI0104 Engineer : Wenbin Vans
EUT D TE714-W
Power Rating : DCBV
Tezt Mode : TERTRD
bnt. Cable Emiz=zion
Freq. Factor Lozz EReading Level Limite Marzin Eemark
(MHz) (dB/m) (dB) (dBu¥V) (dBuV/im) (dBuV/m)  (dB)
1 208.48 10.63 3.1  21.%2 a4 .87 43.50 8.63 Qpf
& 467.47 17.34 5.80 1Z.13% 356,32 46.00  10.68 QP

8 T67.20 20.54 6.80  4.04  81.18  46.00 14.83 @
Femarks: 1. Emizsion Level= Antenna Factor + Cable Logg + Eeading

2. The emizzion levels that are 20dB below the official limit are not reported.
Site no. Dofudix NO.1 Chamber Data ne. = 12
Dizg. / dnt. + 3m  CBLA112D 33821 dnt. pol. o VERTICLL
Limit D 30M-1G
Env. / Inz. @ 260 / 43% N90104 Engineer : Wenbin_ Yang
EUT D TB714-W
Power Kating : DCHEV
Tezt Mode : TERTRG

bnt . Cable Emizsion
Freq. Factor Lozz Eeadinsz Level Limitz Margin Eemark

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBu¥/m)  (dB)
1 208.48  10.b% 3.12  21.47 8b.132 43.50 8.38 QP
s 480.88  17.2% .70 12.E7 oh. 22 46.00 10.78 QP
3 8lo.sh 20,78 7.00 1.90 £9.63 46.00 18.37 QF

Femarks: 1. Emission Level= Antenna Factor + Cable Logs + Eeading
2. The emizgion levels that are 2048 below the official limit are not reported.
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FCC ID: WL6TB71A-W

Page 35 of 118

4.6.2. Restricted Bands Measurement Results

Date of Test: 2014.05.13 Temperature 26

EUT: 7" Pocketable Pad Humidity 43

Test Mode: 802.11a (UNII Band I), Frequency: 5180MHz

Dt 3
_¢,mern1
| f w:l:“m

" R '._.._hﬂ‘x-..gln.ﬂﬂ\‘! M

TRIND SO M0 S130. SA. SIS0 S1B0 ST SAED. S80S
Fregeancy

[UHr)
Site ma. : Audix NO.1 Chambar Data mo. : 3
Dig. / Ant. : 2= 2115(4327) Aot. pol. ! HORIZONTAL
Limit i ABOYE 1GHZ(PE)
Env, / Ing, : IBxC f 43X N30D104 Epgineer  Wenbin_Tane
EIT t TETIA-H

Fower Enting DCEY
Test Node i Dut of band

Ant. Cable EIIIH:I'DII
Freq. Factor Lose Read Lew Limite Margin Eesark
(M=) (dBfad (dBD (dBu'i‘J {dBu\'J'n‘.l (dBuVia) (dB)
1 5188.50 33.84 B.43 14.48 57.55 T4.00 1645  FPeak
I BIED.00  33.E4 043 12.44 EE .5l T4.00 1249  Peak
b OBITT.O0 &3, EQ 9,48 53 33 95 ?'J' 'J'LI:II:I '31. .T? F'E-ﬂ:

Femarka: 1, Emipmion 'l.m.ll Antanna E-:lm- * t-‘hh L:nq # hull.
B The miemicn lewwle that are 20dE below the official linit are not repsrted,

Deata: 4
aig L (i)
1

T

TR IR 5130, S 5150, 360 EIH T 5190, 500

Fraqueacy [MHZ)

Site no. t badix N0.1 Chasber Data ma. ! 4
Dis. S dat. @ 3= FL1G(449ET) Ant, pol. © BOE[ZONTAL
Limit + ABOVE 1GHZLAV)
Epv. / loe. :© 2= f 431 NAO104 Engineer © Henbin_Yamg
EOT + TBT1A
Fomer Rating © IICS'!’
Test Node ! Out of band

int. Cable 'Eu:lt.:;on

Frea., Factor Loss Eeadipe Limits Nargin Besark

(¥Ez) (dB/m) (dB) (dBuV) i-iB;.:'r’.r‘n} (dBuVim)  (dB)
1 514740 39.84 9,43 252 45.58 £4.00 2.4  Averase
I EIS0.00  33.B4 D42 P56 45 83 S4.00  #.F  Average
P OB183.40  33.88 948 43,04 98,29 BA.00 3230 lverage

Remarke: |. -Enlumm Laval= Mlm-Fi:I¢r + Cable Lowe + 'P:MI
2. The émlesion lévale that are I04E Balow the official limit afe not reported.
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FCC ID: WL6TB71A-W

Page 36 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11a (UNII Band I), Frequency: 5180MHz
s :

/_,v'

1GHE PR
ball
Mg,

THIG MO ML 81300 Sua. 5L S8R St S MBL Sho
Fregeancy

(L]
Site ma. : iudik NO.1 Chasber Data mo. ! 1
Dig, £ dnt, = 3= F11504827) dnt. pol. © VERTICAL
Limit o AROY E 1 HILFE)
Env, / Ing, @ ZB=C .l' 431 NAD10& Engineer © Wenbin_Tang
EIT - TBT1A
Fewer Eating : DC5

i}
Test Node @ Out of band

hot. Cable Enlﬂmn
Frea, Factor Loss Reading Lev Limitz Margin Resark
(MHz) (dB/md) (dB) (dBEo¥) {dh:'n'f'l‘.l (dBp¥/a)  (dB)
1 S149.00  33.84 9,43 15,56 G862 T4.00  15.3%  Peak
¥ OSIS0.00 3364 943 13.18  GB.ES 74,00 1775  Peak
& BIBZ.T0 &g S48 BE.BE  1OO.00 T4.00 =2B.00  Peak

Remacks: 1, Falemicn Levals dntenna Factor + Cable Loss + Read
E. The mieicn lémele that sre Z2ME below the ﬂﬂﬂﬂ limit are not reperted,

Dt 2 e
W= ! .

TRIMD S0 BB B30 G140 SBR K80 B170.  SiBR SBD S
Fregeency (UHL)

dite ma. i uﬂl:t .1 Chamber Data no. @

Dig, / Ant, 3115(4827) iet, pol. : VERTICAL
Limit : WJTE 1GHZLAV)

Env. / Ing. : Z6=C S 43% Na0104 Enginesr : Wenbin_Tang
EOT ¢ TBTIA-W

Fewer Eating @ DCSY
Teat Node : Dut of band

Ant. Gabl: Emﬁ:o:
Freq. Factor Lose Res mitz Margin FRemark
(MHz) {dBfed (dED {dB.ﬂ 'i'! {dB#\'.-"-) '[dhl'i'.l"n} (4B}
1 Gl40.10 &Re4 043 P27 4EM B4.00 B.0B  Averaze
¢ BIB0.00  33.64 943 &.80 45,87 b4 .00 3.13  Average
3 182,90 3389 0.4 45.:28 £9.01 54,00 =-35.01 Average

Pesarks! 1. Enission Lewels dntenna Facter ¢ Cable Loss ¢ Reading
E. The emisnion lewels that are 204B below the official Disit are not reported.
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FCC ID: WL6TB71A-W

Page 37 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11a (UNII Band II-2A), Frequency: 5320MHz
n-::ww ]

TArM0 5300 30 30 3330, 3340, 3350, 5360 30 3380

Frisgmency (UHI]

Site ma. : hudix NO,1 Chasber Data no. ! 7
Dig, £ dnt, = 3= F11504827) Ant. pol. @ HORIZONTAL
Limit © ABOYE 1GHICFE)
Env, / Ing, @ ZB=C S 43% N30104 Engineer ! Henbin_Tang
EIT i TBT1A-R
Fewer Eating @ DCSY
Test Node @ Out of band

hot. Cable Enlﬂmn

Frea, Factor Losz Reading Lev Limitz Margin Resark

(MHz) (dBfm) (dB) (dBu¥) {dBn'!'J"l‘.l (dBu¥/im)  (dB)
1 531800 33291 §.59 48.9%  92.43 74.00 -18.4%  Peak
$ 5350.03 33.98 G862 12.85 G543 T4.00 1757 Peak
§ BETE.32 EB.99 S84 1B4E BO.0A 74.00  14.8]1  Peak

Remacks: 1, Falemicn Levals dntenna Facter + Cable Lose + Raad
E. The miemicn lémale that sre Z0ME below the ﬂﬂﬂﬂ limit are not reperted,

Datc
qapleel e
1
1
r‘m‘-\ ABOVE 1
I Az - —

TR 5300 30 330 5334, S, S350, S350 S370. 5380

Frisguency (UHI)

dite ma. T ohudix WO, 1 Chamber Data mo. &
Dig, / Ant, : 3= 2116(4327) Lat. pol. ¢ BORIZONTAL
Limit ¢ ABOTE 1GHZCAV)
Env. / Ing. : Z6=C S 43% Na0104 Engineer © Renbin_Tang
EOT ¢ TBTIA-W
Fewer Eating @ DCSY
Teat Node : Dut of band

Ant. Gabl: Emﬁm:

Freq. Factor Lose Res mitz Margin FRemark
_______E!ﬁi!__f‘_‘Ffﬂ__E‘i'fL-E‘f@f‘_‘fi_i‘iﬁ_f_‘i{'_’__id_*_‘_‘_"_{‘?____‘_"_E:}__________________
1 &318.19 5391 969 87.71 a1.% b4.00 -27.2]1  Averaze
¢ 536003  33.98 9.62 3.86 45,84 b4 .00 8.1  Average
3 B3TE.A9  33.99 9.84 2.81 5.0 b4.00 2.0  Average

Pesarks! 1. Enission Lewels dntenna Facter ¢ Cable Loss # Reading
E. The emisnion lewels that are 2048 below the official Dieit are not reported.
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FCC ID: WL6TB71A-W
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Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11a (UNII Band II-2A), Frequency: 5320MHz
n-::ww -
( F/\N \\ A
3

LN

TArM0 5300 S0 30 3330, 3340, 3350, 5360 30 3380

Frbguency (MHI)

Site ma. : hudix NO.1 Chasher Data no. ! 5§
Dig, £ dnt, = 3w 2115(4827) dnt. pol. © VERTICAL
Limit : ABOYE 1GRICFK)
Env, / Ing, @ ZB=C f 43X N2010L Engineer © Wenbin_Tang
EIT i TBT1A-W
Fewer Eating @ DCSY
Test Node @ Out of band

hot. Cable Enlﬂmn

Frea, Factor Loss Reading Lev Limitz Margin Resark

(MHz) (dBfm) (dB) (dBuY) {dkn'q'fﬂ (dBuVim)  (dB)
1 522394 30,91 9.59 SL.70 97,20 74,00 -32.20  Peak
T OSEE0.08  33.96 8.8%  13.31  5B.80 74.00  17.11 Peak
% BEBT.TE B3.909 9,84 15.48  BA.D9 74,00 14.9]  Peak

Remacke: 1, Falemicn Levale Antenna Facter + Cable Loss + Raad
E. The mieicn levels that are Z2ME below the ﬂﬂﬂﬂ limit &re not reperted,

Datc -
gapleel e
1
1
ABOVE 1GHTLA)
I e L .

TR 5300 S0 £330 5334, S0, S350, 360 S370. 5380

Frisguency (WHI)
dite ma. T hudix 0,1 Chasber Data no. © 6
Dig, / Ant, : 3= 3115(43%7) let, pol. : VERTICAL
Limit ¢ ABOTE 1GHZCAV)
Env. / Ing. : Z6=C / 43X Na0loa Enginesr : Wenbin_Tang
EOT : TBTIA-W

Fomer Rating : IG5V
Teat Node D ot of basd

Ant. Gabl: Emﬁ:o:
Freq. Factor Loze Kea mitz Margin Remark
(WHz) {dB/m) (dED {dB.H 'i'! {dB#\'.-"-) '[dhl'i'.l"n} (4B}
1 532376 3391 9.59  43.33 86,83 E4.00 -32.83  Averase
¢ 536003 33.96 9.6 3.42 46,00 b4 .00 3.00  Average
i 538358 3%.98 0.82 .47 48,08 b4.00 T.95  Average

Pesarks! 1. Enission Lewel= Antenna Factor ¢ Cable Loss ¢ Reading
E. The emisnion levels that are 204 below the official Dimit are not reported.
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FCC ID: WL6TB71A-W

Page 39 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11a (UNII Band II-2C), Frequency: 5500MHz
Datac 3 _
.mrwm-m
1 3
F‘
i E ]
S50, S, S0, S50, 5500
Freguency (UHD

Site ma. : hudix NO,1 Chasber Data no. ! 3

Dig, / Ant, : 3= 211604087) knt, pol. © HORIZONTAL

Limit © ABOYE 1GHICFE)

Env, / Ing, @ ZB=C S 43% N30104 Engineer ! Henbin_Tang

ENT i TBT1A-R

Fewer Eating @ DCSY

Test Node @ Out of band

bot. Cable Enlﬂmn
Frea, Factor Loss Read Lev Limitz Margin Resark

(MHz) (dBSm) (dBE) {-:Iiiy 'i'J {dku'q'fﬂ (dBuVim)  (dB)
1 541208 34,07 9.88 14.82  ER.E7 74,00 15,43  Peak
P OS458.84  4.1% 9.TE  11.B2  E5 4T 74.00 18,52  Peak
% GE04.1R BP0 974 BRLED 9B 44 T4.00 -22.44  Peak

Remacks: 1, Falemicn Lewals dntenna Factor + Cable Lose + Reading
E. The miemicn léwele that sre Z0dE below the efficial linit sre not reported,

D & —
.mu-um-m
O T R—
) ey 5430, S48, ey S50 S50 S5
Frisguency (UHI)
dite ma. T ohudix WO, 1 Chamber Data mno. 4
Dig, / Ant, : 3= 2116(4327) int, pol. @ HORIZONTAL
Limit ¢ ABOTE 1GHZCAV)
Env. / Ing. : Z6=C S 43% Na0104 Engineer © Renbin_Tang
EOT ¢ TBTIA-W
Fewer Eating @ DCSY
Teat Node I Dut of band
.!.nt. 'Gablt Enlﬁm:

Freq, or Lese Res mitz Margin FRemark
_______E!ﬂi!__f‘_‘FfE‘___E‘i?L-E‘f@f‘_‘fi_i‘iﬁ_f_‘i{'_’__id_*_‘_‘_"_{‘?____‘_"_E:}__________________
1 G4E1.40 .02 971 .56 46 08 k4.00 T.BZ  Averaze
I B4BA.B4 .12 072 2.66 46,50 b4 .00 T.81  Average
3 545,08 HLIT O.T4 89,35 83,28 b4.00 -29.Z8  Average

Pesarks! 1. Enission Lewels dntenna Facter ¢ Cable Loss # Reading
E. The emisnion lewels that are 2048 below the official Dieit are not reported.

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W

Page 40 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11a (UNII Band II-2C), Frequency: 5500MHz
s - :
] .

TS50 S0, S, S50 S, S8 SHV0. 5530
Frbguency (MHI)
Site ma. : hudix NO.1 Chasher Data mo. ! 1
Dig, £ dnt, = 3w 2115(4827) dnt. pol. © VERTICAL
Limit = AROVE 1GHZ(FE)
Env, / Ing, @ ZB=C f 43X N2010L Engineer © Wenbin_Tang
EIT - TBT1A-R
Fewer Eating : DC5

i}
Test Node @ Out of band

hot. Cable Enlﬂmn
Frea, Factor Losz Read Lev Limitz Margin Resark
(MHz) (dBfmd) (dBD {-:IBH 'i'] {dBu'!'flTI (dBp¥/a)  (dB)
1 S444.98 .08 971 15,25 59,05 T4.00  14.85  Peak
P oH45a. 84 1T B.TZ 11.4B 58,30 T4.00  IT. 70 Peak
o OB4ET.T4 HLL2O O 9.T4 BE.BE 100,80 T4.00 =P8, B[I P:—ﬂ:

Remacks: 1, Falemicn Lewale hntenns Facter + Cable Loss + Reading
E. The miemicn lévels that sce 20ME below the official linit sre not reported,

Dl 2
.m,wmm
1
| — a2 I
) i, 5430, S48, ey S50 EEV0. BEH)
Frisguency (WHI)
dite ma. T hudix 0,1 Chasber Data no. @
Dig, / Ant, : 3= 3115(43%7) iet, pol. : VERTICAL
Limit ¢ ABOTE 1GHZCAV)
Env. / Ing. : Z6=C / 43X Na0loa Enginesr : Wenbin_Tang
EOT : TBTIA-W
Fewer Eating @ DCSY
Teat Node I Dot of band
Ant. 'Gablt Emﬁ:o:

Freq, Factar Loze Hea mitz Margin Hemark
O QS G el el M
] G4EZ2.38 .12 071 .80 48,73 E4.00  T.27  Averase
I oD459.94  H.IE 873 i.98 46,88 b4 .00 T.18  Average
5 S486.08 T 0.T4  47.15 41.06 54.00 =3T.08  Average

Pesarks! 1. Enission Lewel= Antenna Factor ¢ Cable Loss ¢ Reading
E. The emisnion levels that are 204 below the official Dimit are not reported.

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W

Page 41 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT20 (UNII Band I), Frequency: 5180MHz
“::Hm —

NI G130, 51400 S50 5160 5170, S4B S1BD. S

Froguency UHz)

Site mo. ¢ hudix ND,1 Chashber Data mo., + 3
Dig, / Ant, :© Ja  Z11504327) int. pol. @ HORIZONTAL
Limit = ABOVE 1GHZI(FE)
Env. / Ing. :© Z6%C / 43X N30104 Engineer : Wenbin_Tang
T : TBTIA-®
Fower Eating : DCSY
Teat Node : Dot of bamd

Aot !}ablt Emﬂmn

Factor Lose mitz Margin Remark

Freq, Fea

(MHz) (dB/ad (dED ':dB.:J 'i'! (dB#?.-"-) {dh: 'i'.l"n.'.' (4B}
1 Gl48.60 %384 9.4% 1480  ET.ET 74,00 1843  Peak
¢ BIG0.00  33.64 9.43  13.20 BB, 2T T4.00  1T.73 Feak
3 BITT.30 2389 948  51.21 94 .38 T4.00 -20.38 Peak

EBesarks! 1. Enission Levels Antenna Factor ¢ Cable Loss ¢ Reading
£ Tht mispion levels that are 2042 below the official limit are not repertied,

Dt 4
Wi 0 .
L

1
L

THIMG MO ML 51300 a0 5L S8R ST SiMA. S0 Sho
Frisguency (UIHI]

Site o, : hudix NO,1 Chasher Data no. ! 4

Dig, / dnt, = 3= ¥115(44 dnt. pol. @ HORIZONTAL
Limit = ABOVE 1GRZ(AV)

Env, / Ing, @ ZB=C .l' 4% NAD104 Engineer ! Menbin_Tang
EOT . TBT1A

Pewer Rating ; DCEY
Test Node T fut of basd

knt. Cable Eulsﬁhun
Freq. Factor Logs Rea Lev Limits Margin Resark
(WHz) (dB/fm) (dB) {-:IBH 'i'] {dh:'n'f'l‘.l (dBuV/ia)  (dB)
1 514690 3,64 943 247 4554 E4.00 548 Average
7 GIBD.O0 2T.B4 943 .54 45 81 B4.00 B33 Avernze
& 51Te.80 33: E!EI 9.48 -HI E-I:I 8384 5-1- UI:I '39 35 ﬂ.utr‘nst

o P ].h I Antenna Facter + l;‘-l'hll Lews * Hﬂdl.
E. The missicn levels that are Z0E below the official limit are not reported,

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W

Page 42 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT20 (UNII Band I), Frequency: 5180MHz
e :

-

N

THIG MO M@ 51300 a0 5L S8R St S SBD. Sho
Fregeancy

(L]
Site ma. : iudik NO,1 Chamber Data mo. ! 1
Dig, £ dnt, = 3w 2115(4827) dnt. pol. © VERTICAL
Limit o AROY E 1 HILFE)
Env, / Ing, @ ZB=C .l' 431 NAD10& Engineer © Wenbin_Tang
EIT . TRT1A

Fower Eating : [!:5?
Test Node @ Out of band

hot. Cable Enlﬂmn
Frea, Factor Loss Reading Lev Limitz Margin Resark
(MHz) (dB/md) (dB) (dBEm¥) {dh:'n'f'l‘.l (dBp¥/a)  (dB)
1 S149.00  33.84 9,43 1458 ET.59 7400 1841  Peak
O OSIS0.00 3364 943 11.38 5448 T4.00  19.54 Peak
& BITT.E0  &R.B9 D48 B4.1T ar. 8l T4.00 =23.8% Peak

Reasrkei 1 Dniseion Lovaln hycence Factas + Cable Lows o Resding
E. The mieicn levels that are Z2ME below the ﬂﬂﬂﬂ limit &re not reperted,

Dt 2
W= ! .
¥

TRIMD S0 BB B30 S4B SBR SB0 B170. SiBR SBD SR
Fregeency (UHL)

dite ma. T hudix 0,1 Chasber Data no. @

Dig, / Ant, : 3= 3115(43%7) iet, pol. : VERTICAL
Limit ¢ ABOTE 1GHZCAV)

Env. / Ing. : Z6=C / 43X Na0loa Enginesr : Wenbin_Tang
EOT : TBTIA-W

Fomer Rating : IG5V
Teat Node D ot of basd

Ant. Gabl: Emﬁ:o:
Freq. Factor Loze Kea mitz Margin Remark
(WHz) {dB/m) (dED {dB.H 'i'! {dB#\'.-"-) '[dhl'i'.l"n} (4B}
1 Gl47.50 E3.84 9,43 276 4682 E4.00 B.18  Averase
¢ BIB0.00 3364 943 .78 45,85 b4 .00 8.15  Average
3 BITE.I0 3389 0.4 4348 28,81 b4.00 =3Z.B1 Average

Pesarks! 1. Enission Lewel= Antenna Factor ¢ Cable Loss ¢ Reading
E. The emisnion levels that are 204 below the official Dimit are not reported.

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W

Page 43 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT20 (UNII Band II-2A), Frequency: 5320MHz
——

)

I : . ABOVE 1GHE PR,
\*'H-—‘ “w

TArM0 5300 S0 30 3330, 3340, 3350, 5360 30 3380

Frbguency (MHI)

Site ma. : hudix NO.1 Chasher Data mo. ! T
Dig, £ dnt, = 3w 2115(4827) dnt. pol. ¢ BORIZONTAL
Limit : ABOYE 1GRICFK)
Env, / Ing, @ ZB=C f 43X N2010L Engineer © Wenbin_Tang
EIT i TBT1A-W
Fewer Eating @ DCSY
Test Node @ Out of band

hot. Cable Enlﬂmn

Frea, Factor Loss Reading Lev Limitz Margin Resark

(MHz) (dBfm) (dB) (dBu¥) {dh:'q'fﬂ (dBuV/n)  (dB)
1 581882 53,91 5.59 49.30 980 T4.00 -18.80  Peak
I 535003 33,96 86T 18.25  SE.8F 400 U717 Feak
% 535198 B398 882 1476 BE.EE 7400 I6.BT  Peak

Remacke: 1, Falemicn Levale Antenna Facter + Cable Loss + Raad
E. The mieicn levels that are Z2ME below the ﬂﬂﬂﬂ limit &re not reperted,

Daiac & .
mwm-m
1
[‘j ABCVE 1
[ 7 Y —

TR 5300 S0 330 5334, S0, S350, S350 S370. 5380

Frisguency (WHI)
dite ma. T hudix 0,1 Chasber Data no, © @
Dig, / Ant, : 3= 3115(43%7) iet, pol. © HORTZONTAL
Limit ¢ ABOTE 1GHZCAV)
Env. / Ing. : Z6=C / 43X Na0loa Enginesr : Wenbin_Tang
EOT : TBTIA-W

Fomer Rating : IG5V
Teat Node D ot of basd

Ant. Gabl: Emﬁ:o:
Freq. Factor Loze Kea mitz Margin Remark
(WHz) {dB/m) (dED {dB.H 'i'! {dB#\'.-"-) '[dhl'i'.l"n} (4B}
1 63179 &390 9,59 9R.EE 22.08 5400 -28_ 0B  Averaze
¢ 536003 33.96 9.6 b.86 45,04 b4 .00 .08  Average
3 B3TT.30 33.99 0.85 2.534 45,98 b4.00 2.02  Averagze

Pesarks! 1. Enission Lewel= Antenna Factor ¢ Cable Loss ¢ Reading
E. The emisnion levels that are 204 below the official Dimit are not reported.

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W

Page 44 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT20 (UNII Band II-2A), Frequency: 5320MHz
n-::ww ]

i \ ABVE VPN,
] =1

A - 3

TArM0 5300 S0 30 3330, 3340, 3350, 5360 30 3380

Frbguency (MHI)

Site ma. : hudix NO.1 Chasher Data no. ! 5§
Dig, £ dnt, = 3w 2115(4827) dnt. pol. © VERTICAL
Limit : ABOYE 1GRICFK)
Env, / Ing, @ ZB=C f 43X N2010L Engineer © Wenbin_Tang
EIT i TBT1A-W
Fewer Eating @ DCSY
Test Node @ Out of band

hot. Cable Enlﬂmn

Frea, Factor Loss Reading Lev Limitz Margin Resark

(MHz) (dBfm) (dB) (dBuY) {dBn'l'f'l‘.l (dBu¥/im)  (dB)
1 5304.92 3291 0.58 49.5% 93,08 74.000 -19.08  Peak
$ 5350.03 33.96 8.82 13.30  5B.88 T4.00  IT.12  FPeak
 BERE.IE  ER.99 084 1438 BE.NN 74.00 15,83 Peak

Remacke: 1, Falemicn Levale Antenna Facter + Cable Loss + Raad
E. The mieicn levels that are Z2ME below the ﬂﬂﬂﬂ limit &re not reperted,

Daiac §
gyl idhuinem
o
1
t F‘f v\l ADCNE TN,

TR 5300 S0 330 5334, S0, S350, S350 S370. )

Frisguency (WHI)
dite ma. T hudix 0,1 Chasber Data no. © 6
Dig, / Ant, : 3= 3115(43%7) let, pol. : VERTICAL
Limit ¢ ABOTE 1GHZCAV)
Env. / Ing. : Z6=C / 43X Na0loa Enginesr : Wenbin_Tang
EOT : TBTIA-W

Fomer Rating : IG5V
Teat Node D ot of basd

Ant. Gabl: Emﬁ:o:
Freq. Factor Loze Kea mitz Margin Remark
(WHz) {dB/m) (dED {dB.H 'i'! {dB#\'.-"-) '[dhl'i'.l"n} (4B}
1 631e.19  &2.91 9,59 97.89  21.%39 5400 -27_50  Averaze
¢ 536003 33.96 9.6 d.80 45,88 b4 .00 8.12  Average
% B3TE.I0 .01 9.8S 2.81 45.97 b4.00 2,03 Averagze

Pesarks! 1. Enission Lewel= Antenna Factor ¢ Cable Loss ¢ Reading
E. The emisnion levels that are 204 below the official Dimit are not reported.
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FCC ID: WL6TB71A-W

Page 45 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT20 (UNII Band II-2C), Frequency: 5500MHz
e
! 1

| Lok,
] L e

3

P

[ S R T}

T5380 410, 5430, S50, S, S0, S50, 5500
Freguency (UHD
Site ma. : hudix NO.1 Chasber Data no. ! 3
Dig, £ dnt, = 3= F11504827) Ant. pol. @ BORIZONTAL
Limit = ABOVE 1GRZI(FK)
Env, / Ing, @ ZB=C S 43% N30104 Engineer ! Henbin_Tang
EIT i TBT1A-R
Fewer Eating @ DCSY

Test Node T fut of basd

bot. Cable Enlﬂmn
Frea, Factor Losz Reading Lev Limitz Margin Resark
(MHz) (dBfmd) (dB) (dBu¥) {dBu'!'J"l‘J (dBp¥/a)  (dB)
1 S454.3  #.12 971 14.8% £2.48 74.00 15,58  Peak
T S458.84 .12 B.TZ 12.41 58,25 T4.00  IT.7%  FPeak
EOB4ET. 18 L0 B.TH 49,87 28 81 T4.00 =149, B] P:—a}:
Reasche: 1. Enissicn Leral® Artanns Factor + Cable Less * Ruad ing
£, The mieeion levels thet sre 2045 below the official linit are not reported,

Datac 4
.m,u-um-m
1
[ —
) ey 5430, S48, ey S50 S50 S5
Frequancy (MHz)
dite ma. T ohudix WO, 1 Chamber Data mno. 4
Dig, / Ant, : 3= 2116(4327) Lat. pol. ¢ BORIZONTAL
Limit ¢ ABOTE 1GHZCAV)
Env. / Ing. : Z6=C S 43% Na0104 Engineer © Renbin_Tang
EOT ¢ TBTIA-W
Fewer Eating @ DCSY
Teat Node : Dut of band
.!.nt. Cable Enlﬁm:

Fraq, Factar Loze Kea mitz Margin Resark
O G G wdle i MW
1 B4EE.TE  ®.12 071 270 425D E4.00  T.47  Averaze
I D499 MR 9.7 .66 46,50 b4 .00 T.60  Average
§ S496.62 .20 9.T4  38.91 22,85 54.00 =-38.85  Average

Pesarks! 1. Enission Lewels dntenna Facter ¢ Cable Loss # Reading
E. The emisnion lewels that are 2048 below the official Dieit are not reported.

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W

Page 46 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT20 (UNII Band II-2C), Frequency: 5500MHz

1nr""'""”"""°’

P

m[ L .-.h...._,*...”,..,......,.,.d‘(

410, 5430, S50, S, S0, S50, 5500
Freguency (UHD
Site ma. : hudix NO.1 Chasber Data mno. ! 1
Dig, £ dnt, = 3= F11504827) Ant. pol. @ VERTICAL
Limit = ABOVE 1GRZI(FK)
Env, / Ing, @ ZB=C S 43% N30104 Engineer ! Henbin_Tang
EIT i TBT1A-R
Fewer Eating @ DCSY

Test Node T fut of basd

bot. Cable Enlﬂmn
Frea, Factor Losz Reading Lev Limitz Margin Resark
(MHz) (dBfmd) (dB) (dBu¥) {dBu'l'f'l‘.l (dBp¥/a)  (dB)
1 543190 .09 9,89 15,10 5288 .00 1 12 Peak
P 545884 3,12 8.7F 12,80 5B 44 T4.00 1 5B Peak
8 OR498.48  HLIT 974 B4ED 98,71 T4.00 =24, T] Pﬂk
Femarke: 1, Enfenien Levals Antanss Factor + Cable Less * Read ing T
£, The mieeion levels thet sre 2045 below the official linit are not reported,

Dl 2 .
.m?ww
1
1 RBOVE 1
i t L
) ey 5430, S48, ey S50 S50 S5
Frisguency (UHI)
dite ma. T ohudix WO, 1 Chamber bata mo. 3
Dig, / Ant, : 3= 2116(4327) Lat. pol. ¢ VERTICAL
Limit ¢ ABOTE 1GHZCAV)
Env. / Ing. : Z6=C S 43% Na0104 Engineer © Renbin_Tang
EOT ¢ TBTIA-W
Fewer Eating @ DCSY
Teat Node I Dut of band
.!.nt. Cable Enlﬁm:

Fraq, Factar Loze Kea mitz Margin Resark
O QS G wdle alin MW
] B4EE.04 312 071 2.8l 444 B4.00  T.BE  Averaze
I D459.84  H.1E 9.7 .60 45,44 b4 .00 T.56  Average
5 S496.76  H.I0 974 42.88 28,80 54.00 =3Z.B0  Average

Pesarks! 1. Enission Lewels dntenna Facter ¢ Cable Loss # Reading
E. The emisnion lewels that are 2048 below the official Dieit are not reported.

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W

Page 47 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT40 (UNII Band I), Frequency: 5190MHz
Data: 3 .
1Wl.hﬂm
/-——V' .
| ] T
1 KW
T5100 5110, 130 S50, 170, A S210. 530
Fraqueacy [MHZ)

Site no. t badix N0.1 Chasber Data mo. ! 3

Dis. / dat. @ 3= FL1G(449ET) Ant, pol. © BOE[ZONTAL

Limit : ABOVE 1GHI(PK)

Epv. / loe. © 28=C S 43X NOO10A Engineer © Henbin_Yamg

EOT i TET1A-W

Femer Bating :© DCEY

Tewt Node ! Mt of band

dpt. Cable Emstlon
Frea, Factor Loss we Limits Nargin Besark

(MBz) (dBSm) (dE) {dBr.:'l'] tdBu'n‘n} (dBuVim)  (dB)
1 B117.78  33.58 941  14.81 57,81 74,00 18,19  Peak
T 5150.04 33.84 043 13,18 5618 T4.00  17.74 Peak
I OBl9g.48  33.7F 948 4918 9238 7400 -19.38  Penk

Remarhke: |. Emlsion Levels hntenna Facror + Cable Loss + Reading
2. The ealseion léwale that are I0EE Balew the officis] limit sre not reported.

Duata: 4
1Wl.hﬂm
k|
W
FEA0h S0, 430, e 170, SABDL S30. 5330
Froqueacy (MHZ)
Site no, ¢ budix NO.1 Chasber Data ma. 1§ 4
Dig. f dst. : 3= Z11G(43ZT) Ant, pol. : BORITONTAL
Limit + ABOYE 1GHIZ(AW)
Env. / lee. © 26=C / 43X NAO104 Enginesr : Renbin_Yamg
EOT ¢ TET1A-W
Fomer Rating : DCSY
Test Node v Dut of basd
Ant. Cahlt Emizzicn

Facter Lose EKeadin Leval Limitz Margin Eemark
Gy S G T el Gl MW
1 BI4T.ZE 3384 9.48 2.8l 45, 88 5400 .82 Lverase
i B1B0.04 3384 9.43 277 45,84 54,00 8.16  Average
3 S1P4.58  33.TE 942 §T.0T BO. 2T 54,00 -2B.Z7  Average

Pemarks! |. Emlssion Levels kntenna Factor + Cable Loss + Beading
2. The emission levels that are Tl below the official liwmit are not reported.

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W

Page 48 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT40 (UNII Band I), Frequency: 5190MHz
n-::wm -

—

1%
£l

TEI00 S10. 5130 S50, s170. SI80. S0 S0
Frequésdy (MHI)
Site no. ! buadix NO.1 Chasber Data o, 1
Dis. S dat. @ 3= F11G(449ET) Ant, pol. @ VERTICAL
Limit ¢ ABOVE 1GHI(FE)
Epw. / loe. @ 28xC J 43X NOO104 Engineer ' Repbin_Yamg
EOT i TET1A-W
Femer Bating : DCSY

Tewt Node ¢ Mt of band

dpt. Cable Emission
Frea, Factor Losz Fea Lewel Limitz Marzin Eemark
(MEz) (dB/m) (dB) {-:IB;:'!'] (B as 'l'.l'n} (dBuVia) (dE)
1 Gl48.80 33,84 043 1988 §1.9% T4.00 12,07 Peak
i 5150.04 33.84 G.43 14.83 57.80 T4.00 1610 Feak
3 R188.08  39.89 9.48 49,38 48,05 T4.00 =19.06  Peak

Remarhe: |. Emleion Levels hntenna Factor + Cable Loss + Reading
2. The emisxicn léwale that are I0EE Balew the official limit sre not reported.

Data: 2 .
1Wl.hﬂm
k|
FEA0D 110, &30, CET 170, SAG0. S30. 5330
Froqueacy (MHZ)
Site no, ¢ budix NO.1 Chamber Data mo. © 3
Dig. f dst. © 3a  Z11G(43ZT) Ant, pol. © VERTICAL
Limit : ABOVE 1GHZCAV)
Env. / lee. : 26xC J 43X NAO104 Enginesr : Renbin_Yamg
EOT ¢ TET1A-W
Fomer Rating : DCSY
Test Node » Dut of band
Ant. Cal:lt Emizzicn

Factor Lese Readin Leval imitz Margin Eemark
Gy S a0 R et el W
1 Bl49.88  39.84 9,48 4.72 47.74 5400 B.8l  Average
i B1B0.04 33.B4 9.43 4.T8 47 .83 54,00 6.17  Average
3 B1TE. 44 33.B9 D.4E  37.18 B0.31 54,00 -28.31  Average

Remarks! |. Emlssion Levels kntenna Factor + Cable Loss # Beading
2. Tha salesion levels that are 04N balow the official limit are not reported.
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FCC ID: WL6TB71A-W

Page 49 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT40 (UNII Band II-2A), Frequency: 5310MHz
Data: 3 N —
forEE
e
A
, , —
Saare 700 5380
Frequancy (WH1}
Site no. D ogite Data mo. - 3
Dig, / Amt, & 8= 31150422T) Ant. pol. = EORIZONTAL
Limit : ABOVE 1GEZIFE)
Eaw. J lag. @ I8= .-" 435 NG0104 Enginesr © Menbin_Vans
EBT : TET1A-R
Power Bating : )
Tegt Node D Dyt of band
Ant. Cable Enlsmon

Freq. Factor Loss mite MNargin PResark
{]H:J idE\.‘lll:' ':dﬂ-:l HBR'I'] ':d.B.u'”n:' I:dE-.'.n'i'.-"nJ ':d.El:l

1 34.49 32 EB R IE 13 .-'F 55 92 'H. IJI] lE.I]E Peak
I BZBOOL  33.80 9.B3  1E.00 BB.33 T4.00 1887 Peak
5 5318.98 3391 8.50 49.21 942,71 T4.00 =18.71 Peak
4 ba9.9T 398 oS82 1183 56,41 T4.00 1859 Peak
5OBET4.1E 33,83 4B 130T S6.BD T4.00 17.40  Peak

T
E. The saieeios lovele that are BB balow ik u‘“l'ltlll !Illt ara not reparted,

Data: &
qggLerel iaBalim)
100
) f_"“]
o ABOWVE 15K,
L — L - o
an
Taarn 300 380
Frequency [MHz)
Site no, :gite Data pe, - 4
Dig. / Amt. @ 3m  B115{4927) Ant. pol. = BORIZONTAL
Limit ! ABOVE 1GEZCAV)
EEI{' Jolog, 3 26aC .-"Hi-EI Ka0104 Enginesr : Henbin _Tang

TBTIA-
Power Bating @ DCSY
Teat Nede : Out of band

Ant. Cable Em:smn

Freq. Factor Losa Readi Lew Limitz Margin FResark

(WHz) (dB/m) (dB) idkn'l'l idBu'Un} (dBucV/m) (dB)
1 G23T.8E  38.77 8.52 0.42 43.71 .00 10.2%  Average
F T aE.80 983 038 4%, 80 &4.00 1031 hverage
& OBRl2.1T 3390 o.RR BDLMM 82,88 E4.00 =%B_88 Average
4 H349.8T  3R.88 9.82 1.11 44,88 S4.00 9.3 hverage
5 53h3.h4 33.96 9.82 1.13 4,71 54,00 4,89 lhverage

Bemarks! 1. Bnission Lewel® Antenna Factor ¢ Cable Losa * Bead
F. The eminsion levels thit are DME balss tha ul'fl¢Ll.l limit &ré not reparted.
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FCC ID: WL6TB71A-W

Page 50 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT40 (UNII Band II-2A), Frequency: 5310MHz
Dt 1
e
1 1
A
T | - \\ ABOVE 1GHZ)
408
'4- : .-1,..,-.‘_»‘«_‘_/ ‘l\“-n-
Taare 700 5380
Frequency {HHzh
Site no. D ogite Data mo. = 1
Dig. / Amt. @ 3m 311504927 Ant. pol. © VERTICAL
Limit ! ABOVE 1GHZCFK)
Esv, / lug, & 363 7 43X NOO0104 Engineer : Benbin_Yansz
EOT TBTIA-R
Power Bating @ DCSY
Teat Nede : Qut of band
Ant. Cable Em:smn
Freq. Factor Losa Readi Lew Limitz Margin FResark
_______f‘_"ff1__E‘f’:{‘!?__E‘EH__E‘Ef‘_"ﬁi_E'f‘ff‘_!{'ﬂ_ﬁ‘i’f_‘l{'_’____‘_“_E_________________.
1 GB2LL.7TE 38.7E 449 13.03 5B ET T.00 1773 Peak
F T aE.80 983 10,74 54,07 T4.00 1943 Peak
® ORBIE.M 32,981 9RO EL.OM 4.5l T4.00 =-20.51 Peak
4 B34B.9T 3388 G.B2  lD.gd 54,57 T4.00 1873 Peak
b 537139 33.99 9.8 12.95 56,58 TE.00 1742 Peak

Bemarks! 1. Bnission Lewel® Antenna Factor ¢ Cable Losa * Bead
F. The eminsion levels thit are DME balss tha ul'fl¢Ll.l IIl.l! &ré not reparted.

IData: 3
Jaglevet
1
["Vh] ABOVE 15K
f — T e 4 -
Taare 700 5380
Frequency (HHz)
Site no. D ogite Data mo. - &
Dig. / Amt. @ 3m  B115{4927) Ant. pol. = VERTICAL
Limit ! ABOVE 1GEZCAV)
Exv, / lng, @ 2830/ 43X NOO104 Enginesr : Henbin _Tang
ENT : TRTIA-R
Power Bating @ DCSY
Teat Nede : Qut of band
Ant. Cable Emi&sian
Freq. Factor Losa Readi Lewel Limitz Margin FResark
(WHz)  (dB/m)  (dB) I:dh:'l'J idhu'll;"n} (dBuc¥/m)  (dB)
1 G23T.8E  38.77 8.52 0.53 43.82 E4.00  10.1%  Averaze
F T aE.80 983 0.4%8 43,81 &4,00 10,13 hverase
& RR12.17 32,91 9B 200 22,23 EL.00 -%R_8%  Averase
4 H349.8T  3R.88 9.2 0.40 44,38 S4.00 9.62  Averase
5 536312 33.96 9.82 0.7a 4.5 54,00 .83 Average

Bemarks! 1. Bnission Lewel® Antenna Factor ¢ Cable Losa * Bead
F. The eminsion levels thit are DME balss tha ul'fl¢Ll.l limit &ré not reparted.
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FCC ID: WL6TB71A-W

Page 51 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT40 (UNII Band II-2C), Frequency: 5510MHz
FO |

| |

0L+ b g

£

CHAT0 5430 S50, SATO S, S50 5530 5440
Frequésdy (MHI)
Site no. ! buadix NO.1 Chasber Data mo. : 3
Dis. / dat. @ 3a 115044927} Ant, pol. © HOE[ZONTAL
Limit + ABOVE 1GRZI(FK)
Epw. / loe. @ 28xC J 43X NOO104 Engineer ' Repbin_Yamg
EOT i TET1A-W

Femer Rating : DC
Tewt Node ¢ Mt of band

dpt. Cable Emission
Frea, Factor Losz Fea Lewel Limitz Marzin Eemark
(MEz) (dB/m) (dB) {-:IB;:'!'] (B as 'l'.l'n} (dBuVia) (dE)
1 G487.52 34.00 9,89 1488 58,54 74,00 15,38 Peak
§ H459.88  4.12 9.TE 13,30 57.14 T4.00 1688 Peak
2 551]3 B4 B4.20 974 47.08 a., |'.'I3 T4.00 =17, U? F‘uh

Remarke: |. Emlesion Lavels L—-!m-h:ur + Cable Lome + hull
2. The emisxicn léwale that are I0EE Balew the official limit sre not reported.

Data; 4
.m’,l.hﬂm
k|
.............................. . I 2
FEA30 SAML S50, 470, B, S50, 5530 5540
Frequescy (MHzZ)
Site no, ¢ budix NO.1 Chamber Data mo. © 4
Dig. f dst. © 3a  Z11G(43ZT) Ant, pol. @ BORITONTAL
Limit + ABOVE 1GHICAV
Env. / lee. : 26xC J 43X NAO104 Enginesr : Renbin_Yamg
EOT ¢ TET1A-W
Fomer Rating : DCSY
Test Node » Dut of band
Ant. Cable Emizzicn

Facter Loze Re itz Margin Eemark
_______E'_"!E:i__E?‘E{EE’__5‘?‘5!--f‘f?f‘.‘i-i‘!@f‘_"[{'l_"_df*_‘_"_{‘_:'____"_"_E:’__________________
1 GB448.08 34.12 9.71 2,52 48,28 5400 T.B4 lAverage
I B4B9.98 .12 9.72 260 46,44 54,00 T.66  Average
3 BRO4.98 320 9.TH MLTT 78.71 54,00 -24.71  Average

Pemarks! |. Emlssion Levels Antenna Factor + Cable Loss * Feading
2. Tha salesion levels that are 04N balow the official limit are not reported.
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FCC ID: WL6TB71A-W

Page 52 of 118
Date of Test: 2014.05.13 Temperature 26
EUT: 7" Pocketable Pad Humidity 43
Test Mode: 802.11n-HT40 (UNII Band II-2C), Frequency: 5510MHz
Deata: 4
mﬂ,lhﬁm
1 ]
i ABOVE
A 2
B et
FEA30 5430 45D, AT, i), S50, 53 5540
Frequescy (MHz)

Site no, ¢ budix NO.1 Chamber Data mo, ¢ 1

Dig, / let. 2116(4327) Ant, pol. : VEETICAL

Limit : ABOVE 1GHZ(PE

Env. f lee. © E6=C .l' 43% Na0104 Enginesr | Renbin_Yansz

EOT ¢ TET1A-

Fomer Rating : DCSY

Teat Node » Dut of band

Ant. Cable Emizzicn
Facter Loze itz Margin Eemark

=
G TG W e D Mm
| B459.00 24.12 9.7 1558 5087  TA.0D 14.82  Peak
T B459.96 4.12 9.73 13.01  66.85  Té.00 17.15 Peak
3 6515016 34.21 9.78 62.01  06.00  T4.00 -U2.00 Peak

Pemarks! |. Emission Levels Antenna Factor + Cable Loss + Reading
2. Tha eslssion levels that are 2040 balow the official limit are not reportsd.

Data: 2 - - -
mﬂ,lhﬂm
1
FEA3D 543D E450, 470, B, S50, 5530 5540
Frgqueacy [MHz)
Site no, ¢ budix NO.1 Chamber Data mo. © @
Dig, / det. © 3= Z11G(43ZT) Ant, pol. @ VEETICAL
Limit : ABOVE 1GHZCAV)
Env. / lme. : 26xC / 43X NAO104 Enginesr : Wembin_Yangz
EOT ¢ TET1A-W
Fomer Rating : DCSY
Teat Node » Dut of band
Ant. Cable Emizzicn

Facter Loze Re itz Margin Eemark
_______E'_"!E:i__E?‘E{EE’_-E‘?‘Ei--f‘f?f‘.‘i-i‘!@f‘_"[{'l_"_"f*_‘_"_{‘_:'____"_"_913'__________________
1 G450 48 34.12 9.71 2,85 46,882 5400 T.82  Average
I BAB9.88 .12 9.T72 3.06 46.89 54,00 T.11  Average
3 BROS.Z0  34.20 .74 3B.OT gz.01 54,00 -283.01  Average

Pemarks! |. Emission Levels Antenna Factor + Cable Loss + Reading
2. The emission levels that are T0dD below the official limit are not reported.
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FCC ID: WL6TB71A-W

5. EMISSION BANDWIDTH MEASUREMENT

5.1. Test Equipment

Page 53 of 118

The following test equipment was used during the Emission Bandwidth

measurement:
Item Type Manufacturer| Model No. Serial No. | Cal. Due Date
1. [Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

5.2. Block Diagram of Test Setup

AC POWER
SOURCE

@ : AC Adapter

7" POCKETABLE PAD
« @8 (EUT)
Power Socket
SPECTRUM ANALYZER

5.3. Operating Condition of EUT

The test program “WL command” was used to enable the EUT to transmit data
at different channel frequency individually.

5.4. Test Procedure

5.4.1. For 26dB & 99% Occupied Bandwidth
1. Set RBW=approximately 1% of the emission bandwidth.

54.2.

NhAWD

Set the VBW>RBW
Detector=Peak.

Trace mode = max hold.
Measure the maximum width of the emission that is 26dB down from

the peak of the emission. Compare this with RBW setting of the
Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

The measurement guideline was according to KDB789033 D01 v01r03
For 6dB Bandwidth

The transmitter output was connected to the spectrum analyzer. The
bandwidth of the fundamental frequency was measure by spectrum
analyzer with 1.5% EBW, VBW>3xRBW. The 6dB bandwidth is
defined as the total spectrum the power of which is higher than peak
power minus 6dB.
The measurement guideline was according to KDB 558074 DO1 DTS
meas Guidance is v03r01.

analyzer.

AUDIX Technology Corporation

Report No. EM-F140297




5.5. Test Results
PASSED. All the test results are attached in next pages.

Test Date : 2014. 05. 02

Test Date: 2014. 05. 05
Test Date: 2014. 05. 06
Test Date: 2014. 06. 25

Temperature : 26

Temperature: 24

Temperature: 23

Temperature: 23

FCC ID: WL6TB71A-W
Page 54 of 118

Humidity : 50%
Humidity: 48%
Humidity: 48%
Humidity: 48%

5.5.1. For802.11a
idth
Mode UNII Band Channel Frequency AdelE (Eﬂaﬁlg;lv
1. CH 36 5180MHz 19.45
2. UNII Band I CH 40 5200MHz 19.25
3. CH 48 5240MHz 19.50
4. CH 52 5260MHz 19.50
5. | UNII Band II-2A CH 56 5280MHz 19.50
6. CH 64 5320MHz 19.60
7. CH 100 5500MHz 19.30
8. | UNII Band II-2C CH 116 5580MHz 19.35
9. CH 140 5700MHz 19.00
idth
Mode UNII Band Channel Frequency a2 23|\?|‘r|]—|dzv)v
10. CH 149 5745MHz 16.00
11. UNII Band 111 CH 157 5785MHz 16.00
12. CH 165 5825MHz 16.00
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FCC ID: WL6TB71A-W

802.11a (UNII Band I), Frequency: 5180MHz

Page 55 of 118

arker 1 & 19.450000000 MHz T, o - TP Avg Type: Log-Pur '".’-;;L ‘5 N: ::.
BFGiadnL s Atten: 30 dB Bt MHMNMN
AMEr1 19.45 MHz
Ref Offset 1 4B
19gBia Ref 20.00 dBm 1.317 dB
oo
am /"ﬁm ri&-&.*p.n_,m'\
{511 1 i
/ \
" 92 7160 B}
I fMJ h
2 J',dr {‘1"'-""'1..;1
|
00 N f"llx""‘l e, 0N
om0 “"ﬁ*whuu_w
500
G010
JO.0
Center 5,18000 GHz Span 50.00 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pts)
e STATLE
802.11a (UNII Band 1), Frequency: 5200MHz
arker 1 & 19.250000000 MHz Fﬁm © ThaFrasmun Avg Type: Log-Fur '”.’-;LL ‘5 N: ::.
BFGiadnL s Atten: 30 dB Bt MHMNMN
AMEr1 19.25 MHz
Ref Offset 1 4B
19gBia Ref 20.00 dBm -1.018 dB
oo
am f””%ww‘ﬁ
100 : 1
b ey
ci1] | l‘f,j
P M"‘“‘”U Mty
k1
v et b
500
£00
JO.0

Center 5.20000 GHz
#Res BW 200 kHz

REST

#VBW 620 kHz Sweep 1.200 ms (1001 pts)

STATLS

Span 50.00 MHz
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FCC ID: WL6TB71A-W
Page 56 of 118

802.11a (UNII Band 1), Frequency: 5240MHz

B0 20 P My S, 5119

4 .,h. = o
arker 1 4 19.500000000 MHz R o TR i ] K#}m 'F.Ar;[r ula
I:Eqi.n:lw e Atten: 30 dB Bt MHMNN
AMEr1 19.50 MHz
Ref Cifset 1 dB
19 dBralv Ref 20.00 dBm -0.480 dB
100

am f"”ﬁrﬂmr‘w'ﬂ“\
L L
f \
e 4 152 e
_ ¢ ‘u

|
mif ""%’w "*“N“% iy

200 T o
sttt L Py

200

10

Jo.0

Center 5.24000 GHz Span 50.00 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pts)
RESD) STATLE

802.11a (UNII Band 11-2A), Frequency: 5260MHz

OCEET00 PR My, 20114

I - .I.i.u. Type: Pt TRAlE[] 31488
arker 1 4 19.500000000 MHz R o TR i ] ?E:L—EHM I_ﬂ]zl"" ] ‘, )
Whainlew — Aten: 30 dB te1P MNMN N

AMEr1 19.50 MH
Ref Offset 1 48 1535 d

Eudﬂrdl-.- Ref 20.00 dBm
| (=5

100

am /,www-ﬁ Wm\‘l

pa.a T
;o / \mz
| 5 A 21,8 e

i
W4 | Y W
ﬂ_ﬂ. s um‘\q'k |
LU W
a9 ,a'r"' Ml ;*..'..ﬂr re
L el Rl e N
010
H0.0
o
enter 5.26000 GHz Span 50.00 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pts|
IRSE- i/File <Screen_0053 png> saved G srams

AUDIX Technology Corporation Report No. EM-F140297



FCC ID: WL6TB71A-W
Page 57 of 118

802.11a (UNII Band 11-2A), Frequency: 5280MHz

] MR T i T D040 P My 00, 20119
arker 1 4 19.500000000 MHz Avg Type: Log-Pur L FETED
:lﬁm S 'I;I"r";;:;"‘ Gt s I::: :'-‘F."JNF: MM
(1 MR n:
Ref Offset 1 4B AMEr1 19.50 MH
JodBidly _Ref 20.00 dBm -0.820d
JLoo
100
am | /“‘W#WMW-\
/ |
o 142
! i e
" ™ b
. | . W, |
s [ P,
a0 T oy _r'u,a
20
B0 |
Jui
enter 3.28000 GHz Span 50.00 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pls
Iusn (g sams

802.11a (UNII Band 11-2A), Frequency: 5320MHz

] MO AT -uh' ' .- h I:"‘I:II:II-I.’I-’..H'H':.EE-YI; 14
arker 1 4 19.600000000 MHz R o TR i Av:m?ﬂ:-lﬁ"lm T :;;Lﬂ 4 ‘. ]
Whainlew — Aten: 30 dB Be1 P HHMN N
Ref Offset 1 dB AMEr1 19,60 MH
JodBidly _Ref 20.00 dBm -1.214d
JlLog -
100 |
Qm ‘ - -. "y
| ﬁwaw II...-".. At sl 'm"h.,
100 | J.' l\‘
= ! F; 1
| o
A0 | "nrl '-H
06 l.ﬂﬁ.n'i_'g"“'i!]l’ M‘m“ “4-.&%
e b o
20 5
B0 |
Jui
enter 5.32000 GHz Span 50.00 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pls
Iusn (g sams
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802.11a (UNII Band 11-2C), Frequency: 5500MHz

FCC ID: WL6TB71A-W
Page 58 of 118

] i T O3 140 Pl MUy D0, D119
Avg Type: Log-Par RAE[[ 32488
arker 1 4 19.200000000 MHz Fﬁm . TrgFresRun A::m?ﬂ;ﬁwm T |Ar:|45| ] ':I ]
Whainlew — Aten: 30 dB te1 P MNMN N
Ref Offset 1 4B AMEr1 19.30 MH
JodBidly _Ref 20.00 dBm 0.061d
| (R=5]
100
Qm . . o
e e T o, | A e
| f { o,
100 / 1
|
G J l\ 142
! 1) ] e -
200 | f&"-‘z
i !
20 AA N ¥ 1 4.
Y. ..|. 5, Tt :
A %v W g,
501 e - I ik
£00 |
Jui |
enter 3.50000 GHz Span 50.00 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pls)|
Iusn (g sams

802.11a (UNII Band 11-2C), Frequency: 5580MHz

e 1145 PR MUy 0, 014

arker 1 A 19.350ﬂﬁﬂﬁﬂﬂ MHz TRALE) 23456
RO Fa oo TrigeFres Run AvglHold> 1001100 TYPE e o
B Gadn:L o Atten: 30 dB o T
AMEr 19.35 MH
Raf Offget 1 dB
10 geigly  Ref 20,00 dBm 0.805d
| [
1o
am ff.,.;u-.h-m_m A
W ""w.\
10 I;' 1
a0 / 142
\f_;: ‘\.'1 o3 G ol
. in A
. M JN' WM%
e o i
500
20
700
enter 3.58000 GHz Span 50.00 MH
es BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pts

Ivs::. [gsTans
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802.11a (UNII Band 11-2C), Frequency: 5700MHz

arker 1 A 19.000000000 MHz

FCC ID: WL6TB71A-W
Page 59 of 118

e 12250 P Py 0, 114

* Avg Type: Log-Pur L FEEED

.F'Eﬂl"l:lI:. 'TJ m:?;r:n Arglohl> 100150 I;: :‘-‘rgur: HH
Ref Offget 1 dB AMEr1 19.00 MH
10 9By Rel 20,00 dBm -1.148d
| [
100
nm m
.-"'"y L'WJ' ;-l{lﬂ-\-.'_h,ﬂ
10,0 ,TJMJ M"dkl\
r i
' \
“ WI ’Iﬂ.Z
100 ha
400 J‘.IHMWIJ\"J \‘\p}\ e
i sl T
20
700
enter 3.70000 GHz Span 50.00 MH
es BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pts

Ivs::.

[gsTans

802.11a (UNII Band 111), Frequency: 5745MHz

¥

I B0 AN My 02, 1A

arker 1 A 16.000000000 MHz Avg Type: Log-Pwr YT
FHO: Fasi i Trige Free Aun AvgiHold> 1001100 TYPE A ey
i Ciadnil oo = Attan: 30 dB prr® BN NN N
AMEr1 16.00 MHz
Rel Offset 1 d2
10 dBidiv n:r Zﬂfnn dBm =0.851 dB
Lag -
ekl :
o ] i - wMLq\ih.] ey 142
4 s e ) e
T - k\z w
| ) ‘
20 4 i ‘l.
f \
0

Mi‘“‘llw

0 Y

n.;'%um,.w }Lm

H0

Center 5.74500 GHz
¥Res BW 100 kHz

BVBW 300 kHz

Span 50.00 MHz
Sweep 4.80 ms (1001 pts)
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FCC ID: WL6TB71A-W
Page 60 of 118

802.11a (UNII Band 111), Frequency: 5785MHz

B W i | e JT FEALIT L A M 02, 114
arker 1 A 16.000000000 MHz Avg Type: Log-Pwr RAME[ 2545 6
PRO: Fasi (o Trige Free Run AvgiHold> 1001100 AL ey
B Gadn:L sa " Attan: 30 dB prr® BN NN N
AMEr1 16.00 MHz
Ref Offset 1 d2
10 dBidiv n:r Zﬂfnn dBm =0.021 dB
Lag
100 |
= ' ] 142
L -l.! H‘rﬂ' L“""‘IM A L & e}
e
i | | 1
| I A
X0 i
/ Y
;0 £ \L.
| ¥
QM LT,
st e QUL LR
H0
a0
Center 5.78500 GHz Span 50.00 MHz
#Res BW 100 kHz EVBW 300 kHz Sweep 4.820 ms (1001 pis)
e atatus

802.11a (UNII Band 111), Frequency: 5825MHz

CALIT T A7 AW My 02, 1A
Avg Typa: Log-Pwr THA

EHE BT ¥

arker 1 4 1&nunu'nnnﬁ'u MHz [ z3456
PRO: Fast (oo Vrige Free Run AvgiHold> 1001100 e s
WGuntew Attan: 30 dB g BN NN N

AMEKr1 16.00 MHz

Rel Offset 1 d2
EE.E.’B"’" Ref 20.00 dBm -2. 786 dB

100

am

WJH’*H it '.“1"-«.4.,.1.,1#2' -
| l
@ _J lll\

Ml bl

Ho

2]
Center 5.82500 GHz Span 50.00 MHz
FRes BW 100 kHz BVBW 300 kHz Sweep 4.8B0ms (1007 pis)
jas=s starum
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FCC ID: WL6TB71A-W
Page 61 of 118

5.5.2. For 802.11n-HT20

Mode UNII Band Channel Frequency AdelE (EAaEIS;IV el
1. CH 36 5180MHz 19.90
2. UNII Band I CH 40 5200MHz 19.90
3. CH 48 5240MHz 19.90
4. CH 52 5260MHz 19.20
5. | UNII Band II-2A CH 56 5280MHz 19.55
6. CH 64 5320MHz 19.50
7. CH 100 5500MHz 19.65
8. | UNII Band II-2C CH 116 5580MHz 19.90
9. CH 140 5700MHz 19.70
B Bandwidth
Mode UNII Band Channel Frequency ae ('\i Hdz) it
10. CH 149 5745MHz 15.45
11. UNII Band 111 CH 157 5785MHz 16.00
12. CH 165 5825MHz 16.00
802.11n-HT20 (UNII Band 1), Frequency: 5180MHz
arker 1 A 19.900000000 MHz | "m" e ﬁfﬂr&; Logur i
:[’:Ei:n:::- st M::n: 0 48 e ANMNN
AMEr1 19.90 MHz
jogeiaiy_Rer 20.00 dBm 0.848 dB
pLeli]
om ' “&w'ﬁwu;%ll FWMMM;JAH 1
|
L) II !' |
f \
@0 : ¢ 1142
1 Ul 1 . e
c 1] Iﬂ'l ¥ »2 #-'.J"n
¥ X
00 3 N._._l"“‘vll.nl_ / ! \]“;ﬁ“.ﬁ\!lﬁl
[ T L | i, il |
10
Center 5.18000 GHz ' Span 50.00 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pts)
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FCC ID: WL6TB71A-W

Page 62 of 118
802.11n-HT20 (UNII Band 1), Frequency: 5200MHz
arker 1 A 19.900000000 MHz T o THg:Fres Run Avg Type: Log-Pur wlf;-r;]‘gia‘ : ::.
BFGiadnL s Atten: 30 dB Rl T
AMEr1 19.90 MHz
Ref Offset 1 4B
|98y __Ref 20.00 dBm 0.225 dB
oo
oo W%M%
1.0 |I|" -ﬁll
ma : lg1a2 ~
| ﬁ:‘r 14 fa't el
| p : A
w00 vt Az hw*m%
{ 1
,.,.Wﬂ" Pl )
20
€00
Ju0
Center 5.22000 GHz Span 50.00 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.200 ms (1001 pts)
es0 STATLS

802.11n-HT20 (UNII Band 1), Frequency: 5240MHz

O 1R 4 P My, 20119

I o .I.i.u. Type: -Pur TalE[T 31488
arker 1 4 19.200000000 MHz el Trig:FrasRun ] Kﬁqm I_ﬂ]'g'“ 1 -:I 5
I:E.H.n:lw 2 Atten: 30 dB pEt ANMNMN

AMEr1 19.90 MHz

o geia Ref 26,00 4Bm 0.246 dB

100

om - um\?,,w
ff'“’”” ™

L} '|

o ' 142
Y.

J N.'#H.Hra IJ( | ll‘""il """'"r-..,l‘lﬂl. .
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802.11n-HT20 (UNII Band 11-2A), Frequency: 5260MHz
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802.11n-HT20 (UNII Band 11-2A), Frequency: 5320MHz
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802.11n-HT20 (UNII Band I1l), Frequency: 5745MHz
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5.5.3. For 802.11n-HT40

. 99% Occupied
Mode UNII Band Channel |Frequency 26dB Bandwidth Bandwidth
(MH2)
(MHz)
1. CH 38 |5190MHz 45.66 36.308
UNII Band I
2. CH46 |5230MHz 43.86 36.260
3. CH 54 |5270MHz 45.37 36.311
UNII Band II-2A

4. CH62 |5310MHz 46.51 36.303

5. CH 102 |5510MHz 41.43 36.082

6. | UNII Band II-2C | CH 110 |5550MHz 45.01 36.231

7. CH 134 |5670MHz 44.67 36.284

Mode | UNII Band Channel Frequency | 6dB Bandwidth (MHz)
10. CH 151 5755MHz 36.00
UNII Band III
11. CH 159 5795MHz 36.00
802.11n-HT40 (UNII Band 1), Frequency: 5190MHz
o . .

| ‘Center Freq: 5.190000000 GHz Radio Std: None

oo Trig: Frea Run Avg|Hold:>10M0
AFGaindLow SAtten: 30 B Radic Device: BTS
a .....j")/. ll!'u-q*'\.:ﬁ
ittty
Span 100 MH
FVBW 1 MHz Sweep 1 m:l
Occupied Bandwidth Total Power 19.1 dEm
36.308 MHz
Transmit Freq Error -25.802 kHz OBW Powar 99.00 %
x dB Bandwidth 45.66 MHz x dB -26.00 dB
ESG STATLES BRF Alignmen Failure
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802.11n-HT40 (UNII Band 11-2A), Frequency: 5310MHz
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802.11n-HT40 (UNII Band 11-2C), Frequency: 5510MHz
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802.11n-HT40 (UNII Band 11-2C), Frequency: 5550MHz
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802.11n-HT40 (UNII Band I11), Frequency: 5755MHz
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6. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. Power Meter Anritsu ML2495A 1145008 2014. 10. 22
2. | Power Sensor Anritsu MA2411B 1126096 2014. 10. 22

6.2. Block Diagram of Test Setup

6.3. Specification Limits [§15.407(a)-(1)(2)(3)]

AC POWER

SOURCE

<« B

7" POCKETABLE PAD

(EUT)

N

Power Socket

POWER METER

@ : AC Adapter

POWER SENSOR

6.3.1. For 802.11a
Frequency Limit 1 Limit 2 (4dBm+10log B)
5150~5250MHz | 50mW (17dBm) 16.90dBm
Frequency Limit 1 Limit 2 (11dBm+10log B)
5250~5350MHz | 250mW (24dBm) 23.92dBm
5470~5725MHz | 250mW (24dBm) 23.87dBm
Remark: B=26dB Bandwidth
Frequency Limit
5725~5850MHz IW. (30dBm)
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6.3.2. For 802.11n-HT20

Frequency Limit 1 Limit 2 (4dBm+10log B)
5150~5250MHz | 50mW (17dBm) 16.99dBm

Frequency Limit 1 Limit 2 (11dBm+10log B)
5250~5350MHz | 250mW (24dBm) 23.91dBm
5470~5725MHz | 250mW (24dBm) 23.99dBm

Remark: B=26dB Bandwidth

Frequency Limit

5725~5850MHz I1W. (30dBm)

6.3.3. For 802.11n-HT40

Frequency Limit 1 Limit 2 (4dBm+10log B)
5150~5250MHz | 50mW (17dBm) 20.66dBm

Frequency Limit 1 Limit 2 (11dBm+10log B)
5250~5350MHz | 250mW (24dBm) 27.65dBm
5470~5725MHz | 250mW (24dBm) 27.66dBm

Remark: B=26dB Bandwidth

Frequency Limit

5725~5850MHz 1W. (30dBm)

6.4. Operating Condition of EUT

The test program “WL command” was used to enable the EUT to transmit data
at different channel frequency individually.

6.5. Test Procedure

The EUT connected to power meter and sensor and record the average value
The measurement guideline was according to KDB789033 D01 v01r03
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6.6. Test Results
PASSED. All the test results are listed below.

Test Date: 2014. 05. 02 Temperature: 26 Humidity: 50%

6.6.1. For 802.11a

Frequency Maximum Output Power (dBm) .
UNII Band |Channel Main AUX Power Setting
MH2) | Chain 0) | (Chain 1| TOR!

CH 36 5180 12.88 12.21 15.57 9.5
UNITBandI | CH 40 5200 12.65 12.17 15.43 9.5
CH 48 5240 12.72 12.92 15.83 9.5
CH 52 5260 13.82 12.79 16.35 9.5
Ul\gleiand CH 56 5280 13.81 12.96 16.42 9.5
CH 64 5320 14.05 12.05 16.17 9.5
CH 100| 5500 12.10 12.51 15.32 9.5
Ul\ﬁ{zliimd CH116| 5580 12.11 12.96 15.57 9.5
CH 140| 5700 11.66 12.44 15.08 9.5
CH 149|5745MHz | 12.36 13.28 15.85 9.5
UNII Band III |CH 157 5785MHz| 11.51 12.49 15.04 9.5
CH 165|5825MHz| 11.38 12.46 14.96 9.5
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Maximum Output Power (dBm)

UNII Band |Channel Fr(el\(/];g;l)c Y Mgin AU.X Total Power Setting
(Chain 0) | (Chain 1)

CH 36 5180 12.47 11.97 15.24 9.5
UNIIBand1 | CH40 5200 13.01 12.25 15.66 9.5
CH 48 5240 12.77 11.65 15.26 9.5
CH 52 5260 12.77 11.69 15.27 9.5
Ul\ﬁsz:nd CH 56 5280 13.15 11.72 15.50 9.5
CH 64 5320 13.14 11.79 15.53 9.5
CH 100| 5500 11.69 12.31 15.02 9.5
Uﬁffg‘nd CH116| 5580 | 12.10 | 1278 | 1546 9.5
CH 140| 5700 11.69 12.44 15.09 9.5
CH 149 | 5745MHz 12.17 13.36 15.82 9.5
UNII Band IIT |CH 157 | 5785MHz | 11.85 12.79 15.36 9.5
CH 165 | 5825MHz 11.48 12.41 14.98 9.5

6.6.3. For 802.11n-HT40

Maximum Output Power (dBm)

UNII Band |Channel Frequency Main AUX Power Setting
(MHz) X . Total
(Chain 0) | (Chain 1)
CH38 | 5190 12.75 12.73 15.75 9.5
UNII Band I
CH46 | 5230 12.69 12.68 15.70 9.5
UNIIBand | CH54 | 5270 12.45 12.73 15.60 9.5
II-2A CH62 | 5310 12.44 12.95 15.71 9.5
CH102| 5510 12.15 11.79 14.98 9.5
UﬁIzBCand CH110| 5550 1244 | 1169 | 15.09 95
CH 134| 5670 12.49 11.68 15.11 9.5
CH 151 | 5755MHz | 12.38 12.08 15.24 95
UNII Band III
CH 159 | 5795MHz | 11.89 11.81 14.86 95
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